Ll

lllustrated Parts Manual

Model

7C2

10709902
January 2000

avst A&






LUt

L ENGINEERING COMPAMY, INC.

3045 HIGnWAY 13,

ST.

PAUL, MINNESOTA 55121

CONTENTS

Table of Contents . . .
Maintenancs « « « « o o

-
*
*
L
-
[
»
L

.
»
*
.
.
«
L
.

-
.
*
.
*
4
.
L d
*

Electrical System Service
Capacity Guide . . .

Throttle Assembly . .
Loader Assembly . . .

Wiring Diagram . . « o s 9 . .
Wiring Harness . . « . . . . .
Lubrication Chart . . . . . . .
Genaral Assembly . . . . . . .
Operators Platform e o o .
Steering Assembly . . . . . .
Steering Column . . 4 . . . .

Brake and Torque Converter .

Shirting Assembly . . .
Hydraulic System (Pump to Va
Pump and DUrive Assermbly . .
Hydraulic Pump Assembly . .
Stzering Booster Assembly .
Valve Control Assembly . .
Valve Assembly . . . . . .
Tilt Cylinder Assembly . .
Holst Cylinder Assembly . .
Transverse Cylinder Assembly
Hydraulic System Assembly .
wWheel Rims . . . . . .+ . .
Brake Lock Assembly . . .
Telescopic Tower . . . .
Model 7C2-40' Attachments

e & o € & * o Ve e ® © 8 @ a4 P € *» o 1
* o e s o o o & o ¢ 3 e ¢ (De o e & @ ©o o6 2 2 + s s
N
4 8 & & & & & F e ¢ ¢t & O o @ ¢ o+ e * o s e » ® & &
® & 6 2 + & +t 2 0 5 8 ° & s e e & ® & ¢ & o e =
¢ & s T e & 9 s P & @ € & 8 ¢ ¢ 8 e 9 e & &6 s * o .

[ ] L3 * . L L ] L ] * . » * [ ] [ ]
. L] . L] * L] [ ] * L] [ ] - * - . * . - - L L ] *

> & o * o

.
.
.

- L] . . .

L] td . » L ] * L] L » » . . L ] L 3 . . -

® ¢ ® » * 2 & 4 & F ¢ & 8 & 5 &+ ° & & & s ®

-

® & » & ® @ P e ¢ 4 & Vv Y & & & @ = e 2 & & ¢ >

L ] - [ ] L] * - L 4 » - L L * . - L[] * L] L] L 3 . . L4 »

L] . -* [ . . L * . L] [ ] . - . L L A d . . . L] L]

*

¢ ® & & P2 ¢ & & & B & O € & & 5 o e & 8 & 3 2 2 e

.

L L3 L L] * L L ] . - * . L L ] - L L4 . . L 2 . . . L4 . L4 L

*

.

L] ® L J . * L] L] L - L 2 * * . * [ 2 - - * * . » . . L] L[] L ]

.

. * . L4 L] * . . L3 . - L[] s * L[] L] . . L (] - . . . L L]

. L L[] L [ ] L] . L] L ] [ . L d L] . L L ] L] L[] L * L] - - . » L]

L J [ ] . . - * L] . L4 L] L * L L] [ ] . ] L L[] [ ] . L ] L] * . L d




MAINTENANCE

This machine was checked and tested before shipment, but due
te jolts and vibrations during shipment, it should be thoroughly
checked upon delivery. A through inspection should be made of
all nuts, bolts, and hose connections. Tighten where necessary.
All drive wheel lug bolts should be tightened to 100 lbs. torque
when the machine is received. They should be retightened after
a day or two of use to above torque factor. Check all parts for
breaskage, and check oil leaks. O0il levels should be replenished
if necessary, and should be maintained at chack plug levels at all
times.

Upon delivery, lubricate all points as shown on the lubrication
chart and follow its instructions thereafter. Steering axle spindle
bearings check and adjust if necessary.

CARE OF TIRES

For best results in operating a Lull 7C2 High-Lift, be sure to
have all tires inflated properly. (When you receive the machine
the 14.9-24 tires are carrying 50 lbs. air pressure each; this high
pressure in shipping is to eliminate bouncing during transportation.)
When worsxing with this machine, lower the traction tires to 45 psi
in the left-hand drive tire; change the pressure in the right-hand
drive tire to L2 psi. This is the proper pressure under most
working conditions. For light loads and soft ground conditions,
lower pressures can be used, bui reinflate to above for heavy loads.
Rear or steering tires should be inflated to at least 50 P.S.I.

CALCIUM~CHLORIDE FILLED TIRES

For an added safety feature in lifting heavy londs to great
holghts, Lull Engineering Co. insists on 450 lbs. of calcium
chloride water solution in each of the driving tires for additional
stabllity and improved traction. Each driving tires is three-
quarters full with 450 lbs. When the solution comes up to the
valve stem when it 1s on the high side of the tire, this is the
proper location when filling.

NOTE: THE WARRANTY ON THE MACHINE I3 VOID WITHOUT THE 450
LB3., OF CALCIUM CHLORIDE SOLUTION IN EACH DRIVE TIRE
AND 160 LBS. CALCIUM CHLORIDE IN EACH STEERING TIRE.

Special attention should be given to the hydraulic system.
It's failure could result in danger to the load and to persons and
property in the immediate area. 4ny oil leak should be repaired
and all worn hoses should be replaced. It is essential that these
parts are replaced with genuine LULL ENGINEERING CO. parts, end
no other.

1105 b E O NO. 1024



CAUTION: DO NOT USE STANDARD HARDWARE STOKE FPIFES
AN FITTINGS. VERY FEW HARDWARE STORES OR PLUMBERS
STOCK EXTHA STRONG PIPES OK AAR FITTINGS.

How te 11l trne hydraulic tank and system: Fill the tank rfull
of hydravlic oil. 1hen have the oparator raise and lower the hoist
cylinder;: fuily extend sand retract every cylinder on the entire
system glowly. This also includes the steering booster by turning
it from extreme right to extreme left position, and back to center.
After all cylincers and the hydraulic system asre full of oil and
ccllapsed, reriil the supply tank to the lower check level plug.

Never rurn the eupine unless the hydraulic tank Intake line to
the pump is comnected and filled with oil.

When hydrauilic [luid is added to the system, always pour it
sru e miervon filter. If a micron Ifilter is ncot avallable, use g
unnel witr a {'ine wire screen (at least 200 mesh) inserted in the
small end.

8
T

Be cortain that the hydraullc fluld meets the speciiications
a3 listed in the lubrlcetion chart.

Never operate the ccoantrol levers when the engine is not
funning. Tnls causes ulr cavitetion above the piston and results
i momentary drifting action. 1Ii air cavitation should occur,
the oll can be reclaced by working the contrcl lever until by-pass
viutter is hesrd¢ in fuil forwerd or full back vosition.

Steering booster opsrating pressures are governed by relief
valves. The system cpsraiing pressure, checked with the steering
kruckles blocked, siculd not exceed tne recommended pressure
setting of 1u00 psi. These operating prescures should be reduced
Li 1t 18 feun¢ that the thrust developed is appreciable grester
t1.an that recuired for normal stsering conditions,

Fluetuating pressure or loss of pressure ia the system may
result from faulty operaticn of the relief valve. Usually this
is caused by a damaged spring, a worn poppet, or by scale, sludge,
stc., lodging between the poppet and itt!s seat,

These parts can be inspected by uncoupling the drag link and
ball stud from the steering gesr and lowering the booster to clear
the drag link. Dilsassembly may then ve accomplished.

Pitman arm stcpes limit tire number of degrees that the pitman
arm can move in either direction., Proper adjustment of these
stops 1s important to the preveniicn of excessive thrust ané
cramping of the booster. Wheel stops should have 3/16 inch
clearance at each wheel when pitman arm is in contasct with the
8vop under cperators platform,

NOTE: Company facilities prcvide for complete valve overneul on
24 hour basis when sent to the factory.



MAINTENANCE - 7C2-40°

This machine was checked and tested before shipment, but due to
Jolts and vibrations during shipment, it should be throughly checked
upon delivery. A through inspection should be made of all nuts,
bolts, and hose connections. Tighten where necessary. All drive
wheel lug bolts should be tightened to 100 lbs. torque when the
machine 18 received. They should be retightened after a day or two
of use to above torque factor. Check all parts for breakage, and
check for oil leaks. 0il levsels should be replenished, if necessary,
and should be maintained at check plug levels at all times.

Upon delivery, lubricate all points as shown on the lubrication
chart and follow its instructions thereafter. Steering axle spindle
bearings check and adjust if necessary.

CARE OF TIRES

For the best results in operating s Lull 7C2 High-Lift, be sure
to have all tires inflated properly. (When you receive the machine
the 14.9-24 tires are carrying 50 lbs. air pressure each; this high
pressure in shipping is to elimlnate bouncing.)

When working with this machine, lower the traction tires to 35
osi in the left inside tire, and 33 psi in the right inside tire.
The outside drive tires should be 16 psi. The two steering tires
should be inflated to 50 1bs. This is the proper pressure under most
working conditions, lower pressure when working in soft ground or
sand but reinflate to above for heavy loads.

CALCIUM~CHLORIDE FILLED TIRES

For an added safety feature in lifting heavy loads to great
heights, Lull Engineering Company, Inc. insists on 450 lbs. of
caleium chloride water solution in each of the inside driving tires
for additional stability and improved traction. Rach driving tire
is three-quarters full with 450 lbs. When the solution comes up to
the valve stem when 1t is on the high side of the tire, this is the
prover location when filling.

NOTE: THE WARRANTY ON THE MACHINE IS VOID WITHOUT THE 450
LBS. OF CALCIUM CHLORIDE SOLUTION IN EACH INSIDR DRIVING
TIRE ONLY AND 160 LBS. CALCIUM CHLORIDE IN EACH STEERING
TIRE. NO CALCIUM CHLORIDE SOLUTION IN OUTSIDE DRIVE TIRES.
WHEN HIGH FLOTATION TIRES ARE INSTALLED ON THE REAR ADD
160 LBS. CALCIUM CHLORIDE SOLUTION AND INFLATE THE TIRES
4G TO 50 PSI.

Speclal attention should be given to the hydraulic system. Its
failure could result in danger to the load and to persons and
property in the immediaste area. Any oil leak should be repaired and a
all worn noses should be replaced. It is essential that these parts
are replaced with genuine LULL ENGINEERING COMPANY, INC. parts and no
other,

E 0 NO. 1023



CAUTION: DO NOT USE STANDARD HARDWARE STORE PIPES AND FITTINGS.
VERY EW LARDWARE 3TORES Or PLUMBERS STOCAR EXTHA
STRONG PIPES OR AAR FITTINGS.

How to fill the hydraulic tank and system: Flll the tank full
of hydraulic oil. Then have the cperator ralse and lower the hoist
cylinder; fully extend and retract every cylinder cu the entire
system slowly. This also includes the steering booster by turning 1t
from extreme right to extreme left position, and back to center.
After all eylinders and the nydraulic system are full of oll and
collapsed, refill the supply tenk to the lower check level plug.

Never run the engine unless the hydraulic tank intake line to
the pump is connected end filled with oll.

When hydraulic fluvid is added to the sysiem, always pour 1t thru
a micron filter. If & micron fiiter i3 not avallable, use a funnel
with & Fine wire screen (at lesst 200 mesh) inserted in the small end.

Be certain that the hydrsulic fluid mests the specifications as
listed in the lubrication chart.

Never operate the control lesvers when the engine is not rumning.
This causes alr csvitation above the piston snd results in momentary
drifting action. If air cavition should occur, the oil can be
replaced by working the control lever until bypass flutter is heard
in full forward or full back position.

Stasring booster operating pressures sre governed by relief
valves. The system operating pressure, checked with the steering
knuckles blocked, should not exceed the recommended pressure setting
of 1000 psl. These operating pressures should be reducsd if it 1s
found that the thrust developed is appreciable greater than that
required for normal steering conditlions.

Fluctuating pressure or loss of pressure in the system may
rsguit from feulty operaticn of the reliefl valve. Usually this is
caused by a damaged spring, a woern poppet, or by scale, sludge, etc.,
tedging between the poppet and its' seat.

These parts can bs inspectsd by uncoupling the drag link and
ball stud from the steering gear and lowerlng the booster to clear
the drag link. Dissssembly may then be accomplished.

Pitmen arm stops limit the number of degrees that the pitman
arm can move in either direction. Proper adjustment of these stops
15 important tc the prevention of excesalve thrust and cramping of
the booster. Wheel stops should have 3/16 inch clearance at each
wheel when pitman arm is in contact with the stop under operators
platform.

NOTE: Company facilitfes provide for complete valve overhaul on
2y hour basis when sent to the factory.

-7 1108-A






CAPACITIES - 7C2 MODELS

HYDRAULIC SYSTEM & RESERVIOR . . . . 23 GAL.
RADIATOR COOLING SYSTEM . . . . . . 20 QIS.

. 5Qrs.
TORQUE CONVERTER o ¢ & & & o & o o . 2.5 GAL.

CRANKCASE . & v v 4 4 4 v o o o &

TRANSHISSION

AND DIFFERENTIAL . . . . . . . . . . 11 GAL.
FUEL TANK . . . . . . . . 4 4 . . .27 1/2 GAL.
TIRES (CALCIUM CHLORIDE)

STEERING TIRES 4 & & & o s o a 150“160 LBS-
PER TIRE.

DRIVE TIRES . . . v ¢ ¢ 4 & & 450 LBS.
PER TIRE
NOTE: DUAL WHEEL MODELS REQUIRE 4,50 LBS. ON INNER
DRIVE TIRES ONLY AND 150 to 160 LBS. PER
TIRE IN STEERING TIRES.

-11- 1107-4



3

(S13Q0W 23.L @ 104

¥O4;8CE[l 'ON WYHOYId ONIMIM

i -
[ *
f(y Ayalive
N\

P
_ HI1HVLS

)

3ove : -
—a3g oy
ROVII0A HOIYREY Y
E e

SV9 ..:O H31VM

N3363 MYV

91T Qv

IU

M\
Y

I
-
GED] b 7
i N . ECREAN v /ﬂu

3 D)
g k.
WSO § | W
,m 3d Ad Y\ ~ 1 s N
e N C EIR] zmqa
~

3anng

dH ..:.E.

T T BT
¥ i ) *
ol

B

1121



DARK BLUE oiL LITE
[] BLACK 6AS GAUGE

BLUE )
WATER b GREEN STARTER SWiTCH
mewe T\ [T /

PURPLE AMP LIGRT
A\ RED"”}

\2

A\
P — ‘ _’;;__—:::«::;_ < RED SI%NT
P— - . e e~ O)RE ITCH
j 0 :tz (e e
/ - B " YELLOW
@ BLUE warer Temp
\ e = NI =5 GREEN soLnoiD
AN “ S — d '—_1‘:-‘@ RED BATT. TERM,
—————=10) BLACK a3 SEnDER

RED ’
PURPLE VOLTAGE
Q YELLOV\_/_! REGULATOR

WIRING HARNESS
7C 1 avo 7C2 WMODELS

ASS'Y NO. 11562



AT

- 3.4
v

ILUBRIC

A
[
o

(9
R

MODEL

- 12

1120



LULL E
3045 H

ST, TA

..-
e

—

N

O D O

R R S S S R |
OGP W — O

17

NOTE:

NGINEERING COMPANY, INC.
TGHWAY 13,
UL 11, MINNESOTA 55111

PART

Lift Arm, Tilt Linkage Toggle
And Cylinder Pivots
Transverse Frame Rollers
Tower
King Pins, Steering Toggles
And Pivots
Brake Pivot Shaft
Engine: Below 32° F.
Above 32° F.

0il Filter Element
Air Cleaner: 011 Bath
Radiator
Battery
Torque Converter (SEE NOTE)
Torque Converter Filter Element
Hydraulic Tank
Shuttle Gear Linkage
Shuttle Gear Linkage
Shift Lever Linkage
Shift Lever Linkage
Emergency Brake
Rear Steering
Forward & Reverse Controls
Steering Cylinders & Boosters
Pump Drive Shaft
Tie Rod Ends
Transmission & Final Drive

Below 32° F.

Above 32° F.

Wheel Bearing

Steering €Cear

LUBRICATION CHART

MUDEL 7C2

LUBRICANT SERVICE

Grease
Grease
Grease

Permalube
Permalube
Permalube

Super
Super
Super

Daily
Daily
Daily

Permalube Grease
Permalube Grease
200 SAE 10W

200 SAE 30

Super
Super
AMQOCO
AMOCO

Daily
Daily
Daily
Daily

AMOCO 200 SAE 20
Perma-Guard Anti-Freeze
Distilled Water
AMOCO Dexron ATF

0i1 No. 21
Permalube Grease
200 SAE 20
Permalube Grease
AMOCO 200 SAE 20
AMOCO 200 SAE 20
Super Permalube Grease
Super Permalube Grease
Super Permalube Grease
Super Permalube Grease
Super Permalube Grease

Daily
Daily
Daily
Daily

Daily

Weekly
Weekly
Weekly
Weekly
Weekly
Weekly
Weekly
Weekly
Weekly
Weekly

Rykon
Super
AMOCO
Super

American MP Gear SAE 80 Monthly
American MP Gear SAE 90 Monthly
Repack yearly or everv 1000 hrs.With
Super Permalube Grease or Equal.
Inspect & Adjust 500 Hrs. or 6 Months.
American MP Gear SAE 90 Monthly

CHANGE

- -

- e .

100 Hrs.
100 Hrs.
300 Hrs.
As Req.
Yearly
300 Hrs.
300 Hrs.
Yearly

- -
- -
- o
- -
-
- -
-
- .

Yearly
Yearly

Yearly

TIRE PRESSURES - RIGHT FRONT 42# - LEFT FRONT 45# - REAR 50#

USE AMERICAN OIL COMPANY LUBRICANTS SHOWN OR EQUAL.

CHANGE TORQUE CONVERTER OIL AFTER FIRST 20 HOURS OPERATION ON NEW

MACHINES.

AFTER THAT CHANGE EVERY 300 HOURS OPERATION.

CHAN

CONVERTER OIL FILTER AT SAME INTERVAL.

DRAIN ENGINE BREAK IN OIL AT 20 HOURS.

REFILL WITH OIL

CHANGE OIL FILTER THE

E O NO. 1026

-13-

GE

N

1120-A



LUBRICATION CHART GUIDE

LLhk



ITEM
NO.

L )

-y OnE

11
12
13

Ll

16

17
16
19

20
21

22
23

25

26
27

LUBRICATION CHART

PART NAME

Battery « « ¢« o ¢ ¢ o ¢« o o o
Forward and reverse toggle
Engine Crank Casse . . . . .

. *

Parallel-0-Gram Joints .
Center Toggle . « . « + =«
Hoist Cylinders . . . . .
Tilt Cylinder Bushing . .
Hydraulic 011l Reservoir .

¢ e % & o
¢ e ¢ @ o

Power Steering Booster . .
Steering Toggles & Pivots .
King Pins . . . .« o e
Steering Tle Rod Ends .« o o
Steering Axle Wheel Bearings

* L ] L] .

Generator . ¢« « ¢ ¢ o o
Afr FLllter ¢ o o o o« o o o o

Engine 0il Filter # 104397-A.

Steering Gear « « « ¢« o + o &
Brake Shafts . . . . .
Torg@ie Converter (See Note) .

Brake Shafts. . .
Transmission (Change Ybarly)

Lift Arm Pin - Front . . .
Parallel-O-~Gram Arm Pin . .
Pump Drive Shaft . .
Right Drive Tire (Outside)
Right Drive Tire (Inside)
Left Drive Tire (Outside)
Left Drive Tire (Inside)
Transverse Frawme Rollers
Transverse Frame . . . .

. L L] . s . . . -«

. * . . .

NOTE:
NEW MACHINES.

DRAIN ENGINE BREAK IN OIL AT 20 HRS.
REFILL WITH OIL ACCORDING TO ITEM #

-13-

- L] . . *

L] . [ ] L ] -

L] . L ] . L] L] L] * *

CHANGE TORQUE CONVERIER OIL AFTER

FREQUENCY
CHECK

Weekly .
Weekly . . .
90 Hrs.

»
e
*

Dally
Daily
Dally
Dally
Weekly

. @ L ] ] .
e * o o o
e o ¢ o o
e & s & @

Weekly
Daily
Daily
Weekly
Yearly

* e o o o
e & e 8
¢ o ¢ & &
s 3 9 ¢ e

Weokly « « o &
Dally > . L] .

300 Hrs. « . o

Monthly . . .
Dai}.y L] L - L]
Dally .« « « &

Daily .« « « &
Weskly « - «

Daily
Daily
Weekly
Weekly
Weekly
Weekly
Weekly
Daily
Daily .

r ® ® & e & a o
* a2 ©° @ *» ¢ & o
* ® e 8 » = o & 0@
e € o & s o o s O

FIRST

¢ e e s @

. L] - L] *

- ® - L3 * - . & .

W W

NO. OF ZEBRKS OR
TYPE OF LUBRICATION

Fill with diastilled wsaster
1

Above 32°F. /SAE 20 or

30 Below 32°F./SAE 10

2
iy
1

Non-Foam, Non-Detergent
Hyd. 0il (Sinclair Rocket
"S" or equal.)

3

6

b

3

Clean & Repack with
Lithium or Calcium Base
Grease.

SAE #20 011 (2 Cups)
Clean and Fill with
clean engine oil.

Change Filter, Add 1 Qt.
Crank Case Oil.

Fill with SAE 90

11

1 Type "A" Transmission
Mluid.

11

SAE 80 »r 90 Transmissio
0il.

2

2

3 (Hand Gun Only)

P.S.1.

P.S.I.
P.3.1.
P

.S‘I.

UL O O8

20 HOURS OPERATION ON

AFTER THAT CHANGE EVERY 300
CHANGE CONVERTER OIL FILTER AT SAME INTERVAL.

FILTER # 10523u-A.

CHANGE OIL FILTER THEN
¥ 3 ABOVE.

11Lh~s



LUL% ENGINE«EER{I;G COMPANY, INC. TOWE:{ LUBKRICATION CHART
1045 HIGHWA .

G2-31' SINGLE MAST
ST. PAUL 11, MINNESOTA 55111 7¢2-3 G

7

PRESSURE GUN GREASE || .
¥ FITTINGS
DAILY 4cc romrs swown 1
f
8 HOLES
USE FITTING PROVIDED
TO INSERT GREASE j
3
ONE FITTING
ON CYLINDER \?? N
' \w % a
A FITTINGS
N
N - ’éTo,-/ g
-l ™, CARRIAGE @ @(ﬁ
o /
\SIDE TILT
CARRIAGE .
o
2 FITTINGS
ONE FITTING

2 FITTINGS




LULL ENGINEERING COMPANY, INC. TOWER LUBRICATION CHART

3045 HIGHWAY 13, 2 AND LD3-L0' Mo
ST. PAUL 11, MINNESOTA 55111 7 Lp3-4 DELS

PRESSURE GUN GREASE

= R "
DAILY 4z powrs swoww || i1 Wik o /ﬁfms
HoooRuS
1ogep
Ha e
1k
! b
! ?’ %,}& °
(i}-’) 9

STANDARD
CARRIAGE —__

~

4
FITTINGS

——ONE FITTING

‘\ou CYLINDER

*CARRIAGE Tra
(PARTIALLY FITTINGS
SHOWN)
2 FITTINGS
F '0—/ 2
ITTH —
TTINGS \ FITTINGS

1079



ol ! i (N, / A‘ % : \ 1’ i
i i ” ) '
TRUSS ROD /
O AXLE PAD <j> S/M 2050 & UP

WELDMENT

1 3/4" DIA. FORK SHAFT

GENERAL ASSEMBLY

NO. 71,233~
-.l_u..



LULL ENGINEERING COMPANY, INC.
3045 HIGHWAY 13,
ST. PAUL 11, MINNESOTA 55111

ITEM PART  ASSEMBLY
NO.  NO. NO.
1 11,229
2 11,205
3 11,000
L 11,300
5 7528
6 11,313
7 11,302
8 11,239
9 11,043

10 11,227

11 11,235

12 1265

13 6891

14 11,369

15 11,290

16 7840

DESCRIPTION

GENERAL ASSEMBLY
7C2~31' HIGH-LIFT

NO. 11,233

Loader Assembly (Page 32)

Pump & Drive Ass'y
Main Frame

Truss Rod

(Page 12)

Exhaust Pipe Bracket

Hydraulic System

Hydraulic System (Pump to Valves) p-38

(Page 60)

Operator's Platform Ass'y (Page 18)

Battery Support
Axle Pad Weldment

Overhead Guard

Tower Assembly (Page 66)

Carriage
Shaft
Forks

Headlight Bracket

-15-

(Optional)

NO.
REQ.

i I e R R e R T = I R I

1122-A



LULL ENGINEERIRG CuMPAwY, IWC. GENERAL ASSEMBLY
3045 HIGHWAY 13, NO. 13,483
ST. PAUL, MINNESOTA 55121

o TRUSS ROD /
@ AXLE FAD

WELDMENT

1
531 -1)-



LULL ENGINEERING COMPANY, INC. GENERAL ASSEMBLY

3045 HIGHUWAY 13, 7C2-31"' HIGH-LIFT
ST. PAUL, MINNESOTA 55121 NO. 13,483
ITEM PART ASSEMBLY NO.
NO. NO. NO. DESCRIPTION REQ.
1 11,229 Loader Assembiy {Page 32) 1
2 11,205 Pump & Drive Ass'y %Page 42) 1
3 11,000 Main Frame 1
4 11,300 Truss Rod 1
5 7528 Exhaust Pipe Bracket 1
6 11,313 Hydraulic System (Page 60) 1
7 11,302 Hydraulic System (Pump to Valve) Page 38) 1
8 13,481 Operator's Platform Ass'y (Page 18) 1
9 11,043 Battery Support 1
10 11,227 Axle Pad Weldment ]
11 11,235 Overhead Guard 1
12 1265 Towar Ascembly (Page 66) 1
13 6891 Carriage 1
14 11,369 Shaft 1
15 11,290 Forks 2
16 7840 Headlight Bracket (Optional) 1
*17 11,757 Battery Support Ass'y 1
*18 P-13057 Battery 1
*19 P~13040 Cable 1
#70 P-12500 Cable 1

*DIESEL MODELS OHLY

~16- 1531-A



AXLE PAD
WELDMENT

/;;uss ROD @/

GENERAL ASS'Y.

NO. 11,236

S/N 2050 AND UP

1140 -1l4-



GENERAL ASSEMBLY

NO. 11,236
ITEM |PART DESCRIPTION RE'Q.
-
1 11,237 Loader Ass'y (Page 32) 1
2 11,205 Pump & Drive Ass'y (Page 42) 1
3 11,072 Main Frame 1
n 11,300 Truss Rod 1
5 7528 Exhaust Pipe Bracket 1
6 11,312 Hydraulic System (Junction Block to 1
Lift Arm)
7 11,303 Hydraullic System (Pump to Valves) 1
8 11,240 Operator's Platform Ass'y (Page 18) 1
9 11,043 Battery Support 1
10 11,227 Axle Pad Weldment 2
11 11,235 Overhead Guard Ass'y (Page 110) 1
12 11,293 Tower Assembly (Page 66) 1
13 11,296 Carrisage 1
1l 11,378 Shart 1
15 11,290 Forks 2
16 7840 Headlight Bracket (Optional) 1
P- 15 1140



LULL ENGINEERING COMPANY, INC. GENERAL ASSEMBLY
NO. 13,484

3045 HIGHWAY 13,
ST. PAUL, MINNESOTA 55121

0,
- L

/L

/3 i
7/
e
//
e
TRUSS ROD

s
WELDMERT

7C2-40"

1533 -1l



*

LULL enNGINcERING COMPANY, oNC. GENERAL ASSEMBLY
3045 HIGHWAY 13, No. 13,484
ST PAUL, MINNFSOTA 08121

W% ok

ITEM PART ASSEMBLY NO.
_NO. NO. NO. DESCRIPTION REQ.
1 11,237 Loader Assembly (Page 32) 1
2 11,205 Pump and Drive Ass'y (Page 42) 1
3 11,072 Main Frame 1
4 11,3C0 Truss Rod 1
& 7828 txhaust Pipe Brarket 1
6 11,312 Hydraulic System (Page 60) ]
7 11,303 Hydraulic System (Pump to Valve) P-38 ]
7 13,482 Gperators Platform Ass'y (Page 18) 1
¢ 11,043 Battery Support 1
10 11,227 Axle Pad Weldment 2
i1 11,235 Overhead Guard Ass'y (Page 110) 1
12 11,293 Tower Assembly {Page 66) 1
13 11,367 Carriage 1
14 11,363 Shaft 1
15 12,279 Forks 2
16 7840 Headlight Bracket (Optional) 1
17 11,757 Battery Support Ass'y 1
1¢ P-13057 Battery 1
19 P-13240 Cable 1
20 P-12500 Cabile 1

FOLESEL MODELS ONLY

-15- 1533-A



~.

V A
g iy SR Ay ) -
oagand B ,. g .,nmm 2 4 5 ) W_‘ ..,., &
%N N
3 _ A0 e e
3 m/: “.mf*.\uiml.u.w.e M..W?M”/.D\ mln./m‘/ .M.nﬂmrt
Yo,

;.
PR ST NES S TN SO LRy
h\ 3 !VWMN/&/ SR
N QTN : Iri i
] o e — ¢ 2
i 23 4 <

\\

7
" #
.

N

OPERATOR'S PLATFORM ASSEMBLY

11,239

NO,

~18-

1123



LULL ENGINEERING COMPANY, INC.

3045 HIGHWAY 13,

3T. PAUL 11, MINNESOTA 55111

ITEM PART ASSEMBLY
0. NO. NO.
1 11,080
2 11,126
3 8813
I 11,262
5 11,250
6 11,260
7 P-10035
8 7371
2 P-10036

10 11.208

11 7683

12 7682

13 P-10074

1 11,242

15 11,244

16 450

L7 7521

18 7524

19 P-10037

20 P-10007

21 7597

22 11,253

23 6952

2 P-11618

25 11,193

26 8638

OPERATORS PLATFORM ASS'Y
7C2-31' BEIGH-LIFT LOADER
NO. 11,239

NO.

DESCRIPTION REQ.

Operator's Platform
Platform Support

Step Weldment

Valve Control Ass'y (Page 50)
Shifting Ass'y (Page 3l)
Accelerator Ass'y (Page 30)
Choke Control

Hand Lever Control Tag
Cluster Gauge

Shifting Tag

Strap

Cover

Hour Meter (Optinnal)
Steering Ass'y (Page 22)
Instrument Panel

Serial Number Tag

Caution Tag

Torque Converter Tag
Ignition Switch

Brake Lock Cable

Brake Lock Ass'y (Page 6l)
Brake & Torque Cnnv. Ass'y (Page 26)
Tonl Bnx & Seat Stand

Seat

Support Strap

Dashboard

el e e e e e e e e e e e el el el el et [55

-19- Ll23-A



OPERATOR'S PLATFORM ASSEMBLY

11,239

NO.

-18-

1260



PART NO.

DESCRIPTION

REQ.

R S

A

e

RS

I N AR Y E

DA

et ek

D OTD LD O OO0 N O U DN

3 omnd ced ol wnad od

—t
oo

Z0

"o RO

>
o

]
o}

ZC)

bt

~

N Mo
O

26

J et ad ek — rd
—_— P et PR
QT A0 N 00— D

O v v M

o ¥

11,208
7683
7682

P-10074
12,327
11,244

450
7521
7524
r-10037
P-10007
7597

11,253
6952

P-11618

11,193
8638

OPERATORS PLATFORM ASSEMBLY
NO. 11,239

Operators Platform

Platform Support

Step Weldment

Valve Control Ass'y (Page 50)
Shifting Ass'y (Page 34)
Accelerator Ass'y (Page 30)
Choke Control

Hand Lever Control Tag
Cluster Gauge

Shifting Tag

Strap

Cover

Hour Meter (Ontional)
Steerina Ass'y (Page 22)
Instrument Panel

Seriai Number Tag

Caution Tag

Toraue Converter Tag
Ianition Switch

Brake Lock Cable

Brake Lock Ass'y (Page 64)
Brake & Torque Conv. Ass'y (Page 26)
Tool Bex & Seat Stand

Seat

Support Strap

Dashboard

*Start With S/N 2379.

RSN QR U ST SV TN SOV U [ U [ (SO I R R R

— 2

—d et ek pd med eed

-19-

1260-A



7C02-31"

OPERATOR'S PLATFORM ASSEMBLY

11,239

NO.

-18-

1407



LULL ENGINEERING COMPANY, INC. OPERATORS PLATFORM ASS'Y
3045 HIGHWAY 13, NO. 11.239
ST. PAUL, MINNESOTA 55121

ITEM PART ASSEMBLY NO.
NO. NO. _Ne. DESCRIPTION REQ.
H 11,080 Gperators Platform 1
2 11,126 Piatform Support 1
3 8813 Step Weldment 1

®4 13,187 Vatve Contrel Ass'y (Page 50) 1
5 11,25¢C hifting Ass'y (Page 34) 1

*6 12,546 Accelerator Ass'y ?Page 30) 1
7 P-10035 Choke Control 1
8 7371 Hand Lever Control Tag 1
9 P-10036 Cluster Gauge 1

10 11,208 Shifting Tag 1

11 7683 Strap 1

12 7682 Cover 1

13 P-10074 Hour Meter (Optional) 1

*14 12,928 Steering Ass'y (Page 22) 1

15 11,244 Instrument Panel 1

16 450 Serial Number Tag 1

17 7521 Caution Tag 1

18 7524 Torque Converter Tag 1

19 P-16037 Ignition Switch 1

20 P-100607 Brake Lock Cable 1

21 7597 Brake Lock Ass'y (Page 64) 1

22 11,253 Brake & Torg. Conv. Ass'y (Page 26)1

23 6952 Tool Box & Seat Stand 1

24 P-11618 Seat 1

25 11,193 Support Strap 1

26 8638 Dashboard 1

*4 Use No. 11,262 Before Serial Number 2456
*6 Use No. 11,260 Thru Serial Number 2378.
*14 Was No. 12,327 Up to Serial Mumber 2450.

-19- 1407-A



OPERATOR'S PLATFORM ASSEMBLY
13,481

NO.

LULL ENGINEERING COMPANY, INC.

3045 HIGHWAY 13,
ST. PAUL, MINNESOTA 55121

3!

7C2-

«18«

1532



PALL,

(OO NI N L N -2 D 0 00 SE TN O D DNy

PPN PITI NI NG —F ot eod oot b ed b i

O O 2 GRS -

LULL ENGINEERING COMPANY
1045 RIGHWEY 13,
MINNESCTA o010

PART

_NOL _ND. DESCRIPTION REQ.
11,080 Operators Platform 1
11,126 Platform Support 1

8B13 Step Weldment 1
713,479 Valve Control Ascs'y (Page 50) 1

11,250 Shifting Ass'y (Page 34 1

12,54¢ Accelerator Ass'y %Page 3C) 1

P-10035 Choke Contrel 1
7371 Hand Lever Control Tag 1

P~-10036 Cluster Gauge 1

11,208 Shifting Tag 1
7683 Strap 1
7682 Cover 1

P-12631 Hour Meter 1

*x14 106 Steering Ass'y (Page 22) 1

11,244 Instrument Panel 1
450 Serial Number Tag 1
7821 Caution Tag 1
7524 Torgue Converter Tag ]
P-10037 Ignition Switch 1
P-10007 Brake f.ock Cable 1
7597 Brake iLock Ass'y {(Page 64) 1

11,253 Brake & Torqg. Conv. Ass'y (Page 26) 1

6952 Tool Box and Seat Stand 1

P-11618 Seat 1

11,183 Support Strap 1
8638 Pashboard 1

*NOTEL Use #13,485 Steeririg Assembly through S/N 2535.
-19- 1532-A

ASS¢LMBLY

INC.

NO. 13.421

OPERATOR'S PLATFORM ASS'Y

=
2



24

- &l..;/ kY

R )
; N A
. - (VN T 1
RN R o, 3 S Cd
mWV ~— ﬂﬁd&ﬁwm%w g R

ASSEMBLY

OPERATOES PLATFORM

11,240

NO.

w18

1146



LULL ENGINEERING COMPANY. INC. OPERATORS PLATFORM ASS'Y
3045 HIGHWAY 13, NO. 11,240
ST. PAUL 11, MINNESOTA 55111

ITEM PART ASSEMBLY NO.
NO. NO. NO. DESCRIPTION REQ.
1 11,080 Operators Platform 1
2 11,126 Platform Support 1
3 8813 Step Weldment 1
L 11,263 Valve Control Ass'y (Page 50) 1
5 11,251 Shifting Ass'y (Page 3L) 1
6 11,260 Accelerator Ass'y (Page 30) 1
7 P-10035 Choke Control 1
8 7371 Hand Lever Control Tag 1
9 P-10036 Cluster Gauge 1

10 11,208 Shifting Tag 1

11 7683 Strap 1

12 7682 Cover 1

13 P-10074 Hour Meter 1

14 11,243 Steering Ass'y (Page 22) 1

15 11,24} Instrument Panel 1

16 450 Serial Number Tag 1

17 7521 Caution Tag 1

18 7524 Torque Converter Tag 1

19 P-10037 Ignition Switch 1

20 P-10007 Brake Lock Cable 1

21 7597 Brake Lock Ass'y (Page 6l) 1

22 11,253 Brake & Torque Conv. Ass'y (Page 26) 1

23 6952 Tool Box & Seat Stand 1

2l P-11618 Seat 1

25 11,193 Support Strap 1

26 8638 Dashboard 1

-19- 1146-4



OPERATOR'S PLATFORM ASSEMBLY

INC.

LULL ENGINEERING COMPANY,

Tl
N
-—
w
(Y]
<z
T
o

~N

o Ld

—
=

> =t

< =
=

xX -

[ 30 ]

— D

I <
o

wn

<I .

O

™ W

1534

7C2-40"



LULL ENGIHEERING COMPANY, INC. CPERATOR'S PLATFORM ASS'Y
3045 MHIGHWAY 13, HO. 13,482
ST. PALL, MIMNESCTA 55121

17¢M FART ASSEMBLY NO.
_NO . _NO. NO. DESCRIPTION REGQ.
1 11,080 Operator's Platform 1
2 11,126 Platform Support 1
3 £813 Step Weldment 1
4 13,489 Yalve Control Ass'y (Page 5C) 1
5 11,251 Shifting Ass'y (Page 34 1
3 12,546 Accelerator Ass'y (Page 30) 1
7 F-10035 Choke Control ]
8 7371 Hand Lever Control Tag 1
¢ P-10036 Cluster Gauge 1
10 11,208 Shiftine Tag 1
11 76863 Strap 1
Ve 7682 Cover 1
13 BEat12637 Hour Meter 1
14 *14 007 Steering Ass'y (Page 22) i
15 11,244 Instrument Panel 1
16 450 Serial tumber Tag 1
17 7521 Caution Tag 1
18 7524 Torque Converter Tag 1
18 P-10037 Ignition Switch 1
20 P-1GC07 Brake Lock Cable 1
27 7597 Brake Lock Ass'y (Page 64) 1
27 11,253 Brake & Torg. Conv. Ass'y (Page 26) 1
2 £G52 Tool Rox & Seat Stand 1
24 F-11€18 Seat 1
25 11,193 Support Strap ]
28 REIR Tashboard 1

¥NOTED Use #13,48D0 Steerinn Assembly through S/N 2535,

~19- 1534~A



STEERING ASSEMBLY [i242

) (e

ok
ot
N
e
-



STEBEAING ASSHEMBLY NO. Li,242 7C2-31"
ITEM  PART ASSEMBLY i

=
C

NU o
NO. NO. NO. DESCAIPTION REQ.
1 P-11653 Steering Column Ass'y (Page 24) T
2 1171 Steering Gear Bracket 1
3 11,136 Wish Bone 1
L P-103)43 Tie Rod End 1
5 7602 Special Nut 1
6 11,15, Drag Link 1
7 8802 Retainer 2
8 P-11495 Felt Washer L
9 P-11496 Swivel Bushing 2
10 8275 Tie Rod 1
11 7615 Special Nut 2
12 P-10345 Tie Rod End 2
13 8230 Axle Spindle (LH) 1
1l 11,135 Axle 1
15 5209 Bushing 2
16 8801 Bell Crank 1
17 8759 Booster Actuating Rod 1
18 11,157 Axle Pivot Pin 1
19 P-11126 Booster Assembly (Page 46) 1
20 7931 Booster Clevis 1
21 7927 Clevis Pin 1
22 P-11306 Bearing 2
23 7965 Bushing 1
2l 7930 Bearing Retainer 1
25 8229 Axle Spindle (R.H.) 1
26 P-10314 "0" Ring 1
27 8300 Retainer 1
28 P-11428 Felt Washer 2
29 8273 Tie Rod 1
30 P-11430 Swivel Bushing 2
31 11,165 Toggle 1
32 P-11429 Felt Washer 2
33 8301 Retainer 1
34 P-11652 Steering Gear Box Ass'y (Page 25) 1
35 P-10339 Steering Wheel 1
36 COM'L 5/16 NC x 2" F.H. Screw 2
37 COM'L 5/16 NC Cast Nut 2
38 COM'L Nut, 3/L4-16 N.F. Full 1
39 COM'L Nut, 3/L-16 NF, Jam 1
L0 COM'L Washer, 3/4" Shakeproof 1
L1 COM'L Nut Cast 1/2-20 HW.F. 1
L2 COM'L Bolt, 1/2-20 N.F. x 20" 1
L3 IK-713-G Spindle 2
LL IK-738-4 Cup 2
L5 IK-737-A Seal 2
L6 IKS-501) Bearing 2
L7 10543L-A Bearing L
L8 IKS-5039 Bearing 2
L9 105-431-A Pivot, Spindle Carrier 2
50 105-1;38-4 Cap 2
51 IK-731-A Nut 2
52 IKS-5013 Bearing 2
53 105437-A Seal 2
Sh IK-727-A Washer, Thrust 2
55 1050 36-A Nut 2
56 9443-420 Plug 1
57 932-047 Cotter Pin 2
58 920097 Lockwasher 1 1/4" 2
59 915-011 Nut, 1 1/4-12 Hex 2
60 8746 Collar 1



\O\_

STEERING ASSEMBLY
NO

12327

Factory Recommends ! deatmq Assembly

SIOROIOXC)

To Parts Shown S/N 2000 And Up
) CONTACT FACTORY SERVICE DEPARTMENT
TN T RART N0 T RS SENELY WO DESCRIPTION NO. RE
1 Pailasn Steering Column Ass'y (Page 24) 1
2 T Steering Gear Bracket 1
3 11,136 Wishbone 1
4 P-10343 Tie Rod End 1
5 7602 Special Nut 1
6 11,7154 Drag Link !
7 8802 Retainer 4
g P-11495% Felt Washer 4
9 P-11496 Swivel Bushing 2
10 8275 Tie Rod 1
11 7615 Special Mut 2
12 P-10345 Tie Rod End 2

1216



STEERLING ASSEMBLY  NO. 72327
TTEM PART ASSEMBLY Mo
HO. NO . 0. DESCRIPTION RE
13 P-16012 AxTe Spindle, Left Hand ]
14 11,135 Axle ]
15 5209 Bushing 2
16 8801 Bell Crank 1
17 8759 Booster Actuating Rod 1
18 11,157 Axle Pivot Pin 1
19 P-11126 Booster Assembly (Page 46) ]
20 7931 Booster Clevis 1
21 7927 Glevis Pin 1
22 P-11306 Bearing p
23 7965 Bushing 1
24 7930 Bearing Retainer 1
25 P-16013 Axle Spindie, Right Hand 1
26 P-10314 U-Ring 1
27 8300 Retainer 2
28 P-11428 Felt Washer 2
29 8273 Tie Rod 1
30 P-11430 Swivel Bushing 2
31 11,165 Toggie 1
32 P-11429 Felt Washer 2
33 8301 Retainer 1
34 Xp-1165¢c Steering Gear (Page 25) 1
35
36 COM'L Screw, 5/16-18 N.C. x 2" 2
37 com'L Nut, Cast. 5/16 N.C. 2
38 CoOM'L Nut, 3/4-16 N.F. Full 1
39 coM'L Nut, 3/4-16 N.F. Jam 1
4 COM'L Washer, Shakeproof 3/4" 1
41 comM'L Nut, Cast. 1/2-20 N.F. 1
42 COM'L Bolt, 1/2-20 N.F. x 4" 1
43 p~17456 Spindle 2
L4 P-14000 Seal 2
05 P-13999 SLEEVE 2
46 P-14001 Bearing p
47 P-139384 Bearing 4
43 P-13885 Bearing 2
49 P-14742 Pivot Spindie Carrier 2
50 P-15963 Cap 2
51 P-13988 Nut 2
52 F-14C07 Bearing 2
53 P-13990 Seal 2
54 P-13991 Washer, Thrust 2
55 P-13992 Mut 2
56 P-13993 Plug 1
57 P-13994 Cotter Pin 2
53 P-T14350 Lockwasher 2
59 P-14667 Mut, Hex 2
60 e746 Collar 1
62 P-13494 TTRE 2
63 12,339 — (P-16011) Wheel Weldment 2
*NOTE: Ttem 434 P-11€62 Steering Gear is no longer available as a complete new

assembly  If complete new assembled gear box is necessary order Bracket

#12081, P-13702 Column Assembly and P-137C1 Gear Box.
Included - 01d one can be reused.

-23-

Pitman Arm not

1216



®®® ® @

No. 12,928
STEERING ASSEMBLY

S/N 2451 ALD UP

NO. REQ.

DESCRIPTION

ASSEMBLY NO.

PART NO.

ITEM NO.

P e e — O\

—~

<t

~N

1)

(=]

<

[~

A

Sy

- @

I X

" O

<C
L

[~yaa]

|

S -

— S

o o | .

(& 4, =3 @

(XS g =

(= R N ] < S wn

CECECOr—rm U ©

— OO0 @I o=

[ S S I = ] o

QUL U DY

QYO DO T~

PP QS OO

NVVNIBF-nOoCu

oNd

(o=

~

o

~—

]

a.

o wn

— 0 <t < (=)]
™M™ wn <
8]02]21'
- 0 O
N™ 1 DOm0 1}
—r QL N—0a

~—ONMIETWODOND

- 22-

1408



STEERING ASSEMBLY NO. 12,928 7C2 Series
S/N 2451 AND UP
ITEM NO. PART NO. ASSEMBLY NO. DESCRIPTION NO. REQ.
9 P-11496 Swivel Bushing 2
10 8275 Tie Rod ]
1 7615 Special Nut 2
12 P-10345 Tie Rod End 2
13 303025403 Axle Spindle (L.H.) 1
14 11,135 Axle 1
15 5209 Bushing 2
16 8801 Bell Crank 1
17 8759 Booster Actuating Rod 1
18 11,157 Axle Pivot Pin 1
19 P-11126 Booster Assembly (Page 46) 1
20 7931 Booster Clevis 1
21 7927 Blevis Pin 1
22 P-11306 Bearing 2
23 7965 Bushing 1
24 7930 Bearing Retainer 1
25 303025411 Axle Spindie (R.H.) 1
26 P~-10314 0-Ring 1
27 8300 Retainer 2
28 P-11428 Felt Washer 2
29 8273 Tie Rod 1
30 P-11430 Swivel Bushing 2
31 11,165 Toggle 1
32 P-11429 Felt Washer 2
33 8301 Retainer 1
34 P-13701 Steering Gear 1
35 P-10339 Steering Wheel 1
36 coM'L Screw, 5/16 NC x 2" F.H. 2
37 COM'L Nut, Cast 5/16 N.C. 2
38 COM'L Nut, 3/4-16 NF Full 1
39 COM'L Nut, 3/4-16 NF Jam 1
40 CoOM'L Washer, Shakeprrof 3/4" 1
41 COM'L Nut, Cast 1/2-20 NF 1
42 COM'L Bolt, 1/2-20 NF x 20" 1
43 303025438 Spindie 2
44 165756-A Cup 2
a5 165-757 Seal 2
46 165-804-A Bearing 2
47 105434-A Bearing 4
48 I1KS-5039 Bearing 2
49 105-431-A Pivot, Spindle Carrier 2
50 165-762-A Cap 2
51 30-3026884 Nut 4
52 165-805 Bearing 2
53 105437-A Seal 2
54 IK-727-A Washer, Thrust 2
55 105436-A Nut 2
56 943-420 Plug 1
57
58 920-097 Lockwasher 2
59 915-011 Nut, Hex 2
60 8746 Collar 1
61 303026892 Lockwasher Steering Knuckle 2
62 303026906 Washer Steering Knuckle 2

-23-

1408-A



LULL ENGINEE®RING COMPANY, 1INC. STEERT oG ASSEMRI -
3045 HIGHWAY 13, NO. 13,486

< i WITAMT TR i
. LY K ERR o el

TIEM W0, PART Wi, LI3ERBLY NO. DESCRIPTION NO. REQ.

P-13702 Steeving Colurmn Ass'y (Page 24)

12,591 Steering Gear Bracket
P1.1E6 Wishbone
P-1034 Tie Rod End

Special Nut
Drag Link
Retairer

Felt Washer
Swivel Pushing
Tie FRod
Special Nut
Tie Rod End

1554 -22-

S

}
. —t —d
T~ 0w SE O e
TOTATOY O NS T N )

~Q
]

J R R |
N DO ODN TR LN
s
—d
S P OO R Y () OO
o A0 A2
FJ‘T\)-—-’N-@N“""“—"”’"—‘—“

ﬁ
¢
IRy



LULL ENGINEERING COMPANY, INC.
3045 HIGHWAY 13,

5T. PAUL, WINNESOTA 55121

ITEM  PART
NO. NO.

13 P-16012
14 11,135
15 5209
16 8807
17 8759
18 11,157
19

20 7931
21 7927
22 P-11306
23 7965
24 7930
25 P-16013
26 P-i0314
27 8300
28 P-11428
29 8273
30 P-11430
31 11,165
32 P-11429
33 8301
34 P-13701
35 P-10339
36 COM' L
37 COM'L
38 COM'L
39 CoM'L
40 coM'L
41 COM'L
42 COM'L
43 P-16974
44 P-13999
45 P-14000
46 P-14001
a7 P-13984
48 P-13985
49 P-14742
50 P-15963
51 P-17188
52 P-14007
53 P-13990
54 P-13991
55 P-13992
56 P-13993
58 P-14350
g P-14662
£0 8746
61 P-14039
Ge P-14012
63 12,339

ASSEMBLY

NO‘

P-11%26

NO. 13,486

DESCRIPTION

Axle Spindle, Left Hand
Axte

Bushing

Bell Crank

Booster Actuating Rod
fixle Pivot Pin

Booster Assembly (Page 46)
Booster (Clevis

Clevis Pin

Bearing

Bushing

Bearing Retainer

Axie Spindle, Right Hand
0-Ring

Retainer

Felt Washer

Tie Rod

Swivel Bushing

Toagle

Felt Washer

Retainer

Steering Gear

S5teering Wheel

Screw, 5/16-18 N.C. x 2"
Nut, Cast 5/16 N.C.
Nut, 3/4-16 N.F. Full
Nut, 3/4-16 H.F. Jdam
Washer, Shakeproof 3/4"
Nut, Cast 1/2-20 N.F.
Bolt, 1/2-20 N.F, x 20"
Spindle

Cup

Seal

Bonaring

Bearing

gearing

Pivot Spindie Carrier
Cap

Nut

Bearing

Sea'

Washer, Thrust

Nut

Plug

Lockwasher

Nut, Hex

Collar

Lockwasher, Steering Knuckle

Washer, Steering Knuckle
Wheel veldment

STEERING ASSEMBLY

X =2
TONI NI == PN e POINI DI NI B NN PO DS NN NI N ot od o ot vt N D) ol et mmed PN ol N o? NI PN = ot oo ool D) ol o0h wd o ot el [\J o ot FO
L
.

1554-A



o | K _:1
Yo (}Vi J.f\,. R4
» - o i /
«{u," . - L | p ./T/
A ® ® @/ €
H

STEERING ASSEMBLY (1243

L1143 22



. | PART ASSEMBLY
NO. NO. NO. DFSCRI?TION
L T—Ifb!;j OO wldaicli hbouxu./ly (Pd"e L.U,)
2 1171 Steering Bracket
3 11,090 Wishbone
L P-lOBMB Tie Rod End
5 7602 Special Nut
6 11,188 Drag Link
7 8802 Retainer
8 P-11495 Felt Washer
9 P-11496 Swivel Bushing
10 8275 Tie Rod
11 7615 Special Nut
12 P-10345 Tie Rod End
13 8230 Axle Spindle (L.H.)
1 11,135 Axle
15 5209 Bushing
16 8801 Bell Crank
17 8759 Booster Actuating Rod
18 11,157 Axle Pivot Pin
19 P-11126 Booster Ass'y (Page L46)
20 7931 Booster Clevis
21 7927 Clevis Pin
22 P-11306 Bearing
23 7965 Bushing
2l 7930 Bearing Retainer
25 8229 Axle Spindle (R.H.)
26 P-1031Y 0-Ring
27 8300 Retainer
28 P-11428 Felt Washer
29 8273 Tie Rod
30 P-11430 Swivel Bushing
31 11,165 Toggle
32 P-11429 Felt Washer
33 8301 Retainer
34 P-11652 Steering Gear Box Ass'y (Page 22)
35 P-10339 Steering Wheel
36 Com'l Screw, 5/16 NC x 2" F.H.
37 Com!'l Nut, Cast 5/16 NC
38 Com'1l Nut, Full 3/4-16 NF
39 Com!'l Nut, Jam 3/4-16 NF
L0 Com!'l Washer, Shakeproof 3/L4"
L1 Com'l Nut, Cast. 1/2-20 NF
L2 Com!'l Bolt, 1/2-20 WF x 20"
L3 IK-713-G Spindle
L IK-738-4 Cup
45 IK-737-A Seal
L6 IKS-501k Bearing
L7 105434 -A Bearing
L8 IKS-5039 Bearing
L9 105-431-A Pivot Spindle Carrier
50 105-438-A Cap
51 IK-731-A Nut
52 IKS-5013 Bearing
53 105437-A Seal
Sk IK-727-A Washer Thrust
55 105-436-A Nut
56 943-420 Plug
57 932-047 Cotter Pin
58 920-097 Lockwasher
59 915-011 Nut
60 8746 Collar

23
Po

HNNNHNNNNNNNN#NNNNHHHWHNNHHHNHNHNNHHHHNHHHHHHNHHNNHNDNHHHHH%



©

\

‘TE;;E?
1}9 )

/

J

|

SNV QBIu« THre 2450

@EREEE®

7

N
ol
\§

N
\.\\
G
Q
'8

HOOOOO ®

No. 12376

STEERING ASSEMBLY

ITEM NO. PART NO. ASSEMBLY NO. DESCRIPTION NO. REQ.

1 P-11653 Steering Column Ass'y (Page 24) ]
2 1171 Steering Gear Bracket 1
3 11,090 Wishbone 1
4 P-10343 Tie Rod End 1
5 7602 Special Nut 1
6 11,188 Drag Link 1
7 8802 Retainer 2
8 P-11495 Felt Washer 4
1223 - 22-

®E IGE



STEERTING ASSENBLY  HO 12376

ASSEMBLY
NO .

P-11126

12,339 — (P-16011)

ITEM PART

NO . NG,

i3 P-16012
14 11,135
15 5209

16 8801

17 8759

18 11,157
19

20 7927

21 79¢7

22 P-11306
23 7965

24 7930

25 P-15013
26 P-10314
27 8300

28 P~11428
29 8773

30 P-11430
31 11,165
32 1-11429
33 2101

34 *0-11652
35

36 COM'L
37 COM'L
38 COM'L
39 COM'L
40 COM'L
41 COM'L
42 COM'L
43 P-17456
44 F-14000
45 P-13999
46 P-14001
47 P-13984
48 P-13985
49 P-14742
50 P-15963
51 P-13988
52 P-14007
53 P-13990
54 P-13991
55 P-13992
56 P~13993
57 P-13994
58 P-14350
59 P-14662
60 8746

62 P-13494
63

*NOTE:

CESCRIPTION

Axle Spindle, Left Hand
Axle

Bushing

Bell Crank

Booster Actuating Rod
Axle Pivot Pin

Booster Assembly (Page 46)
Booster Clevis

Clevis Pin

Bearing

Bushing

Bearing Retainer

Axle Spindle, Right Hand
0-Ring

Retainer

Felt Washer

Tie Rod

Swivel Bushing

Toggle

Felt Washer

Retainer

Steering Gear (See page 25)

Screw, 5/16-18 N.C. x 2"
Nut, Cast. 5/16 N.C.
Nut, 3/4-16 N.F. Full
Nut, ¥4-3a §.F. Jam
Washer, Shakeproof 3/4"
Nut, Cast. 1/2-20 N.F.
Boglt, 1/2-20 N.F. x 4v
Spindle

Szal

SLEEVE

Bearing

Bearing

Bearing

Pivot Spindle Carrier
Cap

Nut

Bearing

Seal

Washer, Thrust

Nut

Plug

Cotter Pin

Lockwasher

Mut., Hex

Coltlar

TIRE

Wneel Weldment

MO
RED.

— et [\ o B\ et DD R et et oot nnd (NG et ol eed od et oend D) et

PO P = P3O NI =PI PO N RN RN RTINI RN = ! = =i PO N

Item #34 P-11652 Steering Gear is no Tonger available as a complete new

assembly.

Included - 01d one can be reused.

23

If complete new assembled gear box is necessary order Bracket

# 12981, P-13702 Column Assembly and P-13701 Gear Box. Pitman Arm not

1223



7¢c2 -40'

®®

e@?e ® @

STEERING ASSEMBLY

S/N 2451 AND UP

ITEM NO. PART NO. ASSEMBLY NO. DESCRIPTICN NO. REQ.

1 P-13702 Steering Column Ass'y (Page 24) ]
2 12.891 Steering Gear Bracket 1
3 11,090 Wishbone 1
4 P-10343 Tie Rod End 1
5 7602 Special Nut 1
6 11,188 Drag Link 1
7 8802 Retainer 2
8 P-11495 Felt Washer 4
1410 - 22-



sibolaa ALDLEMBLY NC. 12,942 7C2 Series
ITEM NO. FPART NO. ASSEMBLY NO.  DESCRIPTION 0. REGS
9 P-11496 Swivel Bushing 2
10 8275 Tie Rod i
11 7615 Special Nut 2
12 P-10345 Tie Rod End 2
13 303025403 L.H. Axle Spindle (LH) 1
14 11,135 AxTle 1
15 5209 Bushing 2
16 8301 Bell Crank 1
17 8759 Booster Actuating Rod 1
18 11,157 Axle Pivot Pin 1
19 P-11126 Booster Assembly (Page 46) 1
20 7931 Booster Clevis 1
21 7927 Clevis Pin 1
22 P-11306 Bearing 2
23 7965 Bushing 1
24 7930 Bearing Retainer 1
25 303025411 R.H. Axle Spindle (R.H.) 1
26 P-10314 0-Ring 1
27 8300 Retainer 2
28 P-11428 Felt Washer 2
29 8273 Tie Rod 1
30 P-11430 Swivel Bushing 2
31 11,165 Toggle 1
32 P-11429 Felt Washer 2
33 8301 Retainer 1
34 P-13701 Steering Gear 1
35 P-10339 Steering Wheel 1
36 COM'L Screw, 5/16 NC x 2" F.H. 2
37 CoM'L Nut, Cast 5/16 N.C. 2
38 COM'L Nut, 3/4-16 NF Full 1
39 CoOM'L Nut, 3/4-16 NF, Jam 1
40 ComM'L Washer, Shakeproof 3/4" 1
41 COM'L Nut, Cast 1/2-20 NF 1
42 CoM'L Bolt, 1/2-20 NF x 20" [
43 303025438 Spindie 2
44 165756-A Cup 2
45 165-757 Seal 2
46 165-804-A Bearing 2
47 105434-A Bearing 4
48 IKS-5039 Bearing 2
49 105-431-A Pivot, Spindle Carrier 2
50 165-762-A Cap 2
51 30-3026884 Nut 4
52 165-805 Bearing 2
53 105437-A Seal 2
54 IK-727-A Washar, Thrust 2
55 105436-A Nut 2
56 943-420 Plug 1
57
58 920-097 Lockwasher 7 1/4 2
59 915-011 Nut, Hex 1 1/4-12 2
60 8746 Collar 1
61 303026892 Lockwasher Steering Knuckle Spindie 2
62 303026906 Washer Steering Knuckle Spindle 2
-23- 1410-A



LULL ENGINEERING COMPANY, INC.
3045 HIGHWAY 13, SEFE$;?28255EMBLY

ST. PAUL, MINNESOTA 55123

ITEM NO. PART NO. ASSEMBLY NO. DESCRIPTION NO. REQ.
1 P-13702 Steering Column Ass'y (Page 24) 1
2 12,891 Steering Gear Bracket 1
3 11,090 Wishbone 1
4 P-10343 Tie Rod End 1
5 7602 Special Nut 1
6 11,188 Drag Link 1
7 8802 Retainer 2
8 P-11495 Felt Washer 4
9 P-11496 Swivel Bushing 2

10 8275 Tie Rod 1
11 7615 Special Nut 2
12 P-10345 Tie Rod End 2
1555 -22-



LULL ENGINEERING COMPANY, INC.

3045 HIGHWAY 13,
ST. PAUL, MINNESOTA
ITEM PART
NO. NO.
13 P-16012
14 11,135
15 5209
16 8801
17 8759
18 11,157
19
20 7931
21 7927
22 P-11306
23 7965
24 7930
25 P-16013
26 P-10314
27 8300
28 P-11428
29 8273
30 P-11430
31 11,165
32 P-11429
33 8301
34 P-13701
35 P-10339
36 COM'L
37 CoM'L
38 COM'L
39 COM'L
40 ComM'L
41 CoM'L
42 COM'L
a? P-16974
44 P-13999
45 P-14000
46 P-14007
47 P-13984
48 P-13985
49 P-14742
50 P-15963
51 P-17188
52 P-14007
53 P-13990
54 P-13991
55 P-13992
56 P-13993
58 P-14350
59 P-14662
60 8746
61 P-14039
62 P-14012
63 12,339

55121
ASSEMBLY

NO.

P-11126

STEERING ASSEMBLY

NO. 13,485

DESCRIPTION

Axle Spindle, Left Hand
Axle

Bushing

Bell Crank

Booster Actuating Rod
Axle Pivot Pin

Booster Assembly (Page 46)
Booster Clevis

Clevis Pin

Bearing

Bushing

Bearing Retainer

Axle Spindle, Right Hand
0-Ring

Retainer

Felt Washer

Tie Rod

Swivel Bushing

Toggle

Felt Washer

Retainer

Steering Gear

Steering Wheel

Screw, 5/16-18 N, C. x 2"
Nut, Cast 5/16 N.C.
Nut, 3/4-16 N.F. Full
Nut, 3/4-16 N.F, Jam
Washer, Shakeproof 3/4"
Nut, Cast 1/2-20 N.F.
Boit, 1/2-20 N.F. x 20"
Spindle

Cup

Seal

Bearing

Bearing

Bearing

Pivot Spindle Carrier
Cap

Nut

Bearing

Seal

Washer, Thrust

Nut

Plug

Lockwasher

Nut, Hex

Collar

Lockwasher, Steering Knuckle
Washer, Steering Knuckle
Wheel Weldment

-23-

MMPRON—=MNN—~TONONNOENPONDENINININ et B PO N = ot oed TN) =t N =t NI N ot ot d od (\) od b o d ok od [\) —ed =t

1555-A



LULL ENGINEERING COMPANY, INC.

3045 Highwsy 13,
St. Paul 11, Minn. 55121

STEERING COLUMN
ASSEMBLY

e \ ANOTE: COLUMN & GEAR BOX NO LONGER AVAILABLE

USE THE FOLLOWING PART NUMBERS
P13702 COLUMN

P13701 GEAR BOX

12891C BRAKET (TO MOUNT GEAR BOX)

ITEN PART NO.
NO. NO. DESCRIPTION REQ.
1 % "G" Joint & Wheel Tube Ass'y 1
2 * Spacer 1
3 % Washer 1
Y * Cup, Dust 1
5 * Spring 2
6 * Seat, Spring 1
7 * Lower Colurn Bearing 1
8 * Tube, Jacket 1
9 x Upper Column Bearlng 1
10 % Steering Wheel 1
1l * Nut, Wheel 1

12 * Wheel Cap 1

13 * Screw, Wood 3

825 24 (Continued)



LULL ENGINEZRING COMPANY, INC.
3045 Highway 13
St. Paul 11, Minn. 55111

STEERING GEAR
BOX ASSEMBLY

AR BOX NO LONGER AVAILABLE

* GE
SEE NOTE REVERS SIDE

1TEH NO.

_NO. 50 DESCRIPTION KTQ.
1 * Lever Shaft Nut 1
2 * Lsver Shaft Lockwashner 1
3 * Fitman Arm 1
4 * 01l Seel 1
5 * Levar Sheft Bearing 2
° * Youvsing 1
7 * Lever Shaft Ass'y 1
8 * Gesket 1
g * Side Cover 1
1} * Leck Nut L
i * Adjusting Scrow 1
13 % Cup, Ball 2
1y * Ralls & Retsainer 2
15 * Cam 1
1
16 i Shims L
1
17 * Uppar Cover & Seal Ass'y 1
Seal 1
18 * Stud Bearing Assty 2

25 825-A



LULL ENGINEERING COMPANY, INC. STEERING COLUMN

048 Hiahway 13

st. Paul, Minn. 55121 ASS'Y NO. 12941
¥ “__4@ 7C2 SERIES

A 2 STEERING COLUMN
L N\ra——— ASSEMBLY

-

&

- g &~ oroer NO, P-I13702
>/ 31 S COLUMN LESS STEERING WHEEL }
) & INCLUDES ITEMS | THRU 10 /

: S/N 2451 AND UP

ITEM PART NO.
NO. NO. DESCRIPTION REQ.
1 P-13746 "U" Joint & Wheel Tube Ass'y 1
2 Boot Rubber "U" Joint Cover 1
3 P-13747 Washer 1
4 P-13748 Dust Cup !
5 P-13749 Spring 2
6 P-1375¢0 Seat, Spring 1
7 P-13751 Lower Column Bearing 1
3 P-13752 fube, Jacket 1
9 P-13753 Upper Column Bearing 1
10 P-13754 Spacer 1
11 P-12353 Nut, Wheel 1
12 P-12354 Wheel Cap 1
13 P-12355 Screw, Wood 3
14 P-10339 Wheel, Steering 1

1432 .24- “A change-E.0.1045 1/9/75



CULL ERGINEERING COMPANY, INC.
7045 HIGHWAY 13,
ST PAUL, MINNESOTA 55121 STEERING GEAR

BOX ASS'Y NO.12940

7C2 SERIES

STEERING GEAR

BOX ASSEMBLY

COMPLETE
P-1370l
NOTE

P-1370!1 ASS'Y INCLUDES ITEMS
| THRU 28 LESS ITEM NO. 3

PITMAN ARM
25A

1434






LULL ENGINEERING COMPANY, INC.

3045 HIGHWAY 13, NO. 12940
ST. PAUL, MINNESOTA 55121

ITEM PART ASSEMBLY

NO. NG . NO. Description

1 P-13715 Nut

z P-13716 Lockwasher

2 %10,625 Pitman Arm

4 P-13717 011 Seal

£ F-13718 Housing

£ P-1371¢ Bushing

7 P-13720 Shaft Assembly

£ P-13721 Screw, Adjusting

¢ F-13727 kWasher, Thrust

Lo F-13723 Snap Ring

i P-13724 Gasket

P P-13725 Cover, Shaft

12 F-123726 Nut, Jam

L F-1372 Screw

g p-1374C Screw

j@ F-13732 Cover, Worm

TE P-123733 Cup, Bearing

: ¢ F-13724 Ball & Cage Assembly
S P-13735 Column & Worm Assembly
1 £-1373€ Cup, Bearing
o R N Y Plug, Vent

o P-13738 Plug
24 P-137389 Seal
25 P-13728 Shim, Worm Cover .002
26 P-1372¢ Shim, Worm Cover .005
27 F~13720 Shim, Worm Cover .010
8 F-13721 Shim, Worm Cover .003

* When Ordering a Complete P-13701 Gear Box Item # 3
10625 Pitman Arm is not included.

"A" change-E.0.1046 1/9/75

-2EB-

STEERING GEAR BOX ASSEMBLY

NO.

o
— €T et [\) et ek e ol oS [\) JUUFR N S T R S e e t-g
.

1434



LULL ENGINEERING COMPANY, INC. BRAKE AND TORQUE CONVERTER
Ve T Y LY CONTEUL ASDEMBLY

©1. PAUL L1, MINNESOTA 55111 NO. 11,253

[
i Y
N o )

I THRU I

é

VER ASSY -iTEMS

=
Son

9822 SHUTTLE L

W “_ TN
r I ’ \ 9 v > N
; y L R =
el X p ‘—," S ¢
A W o
(% =] [t} vu:\
5 @G

1125 -26- {lontinued)



]

TNGTHERERING

3045 HIGHWAY 13

ST.

O T Al N e

et

NeNe el

P
L

PSR S S

USSR —

PARSREE S NESE AN IE D e e N s B R R I R S A

A IS B AN B A AN

ST AN
O 00~

L L La

TR O B Q) DN

R GV U SO I FL R UR I SR P
C"\

I A
=0 B — O N0 0

COMPANY, INC,

PAUL, MINNESOTA

PTART

P-10194
COM'L
P-12885
7435
P-10039
7439
7434
coM'L
CoM' L
12,883
7436
7414
6888
P-10377
7256
7416
7082
6886
coM'iL
coM'L
7408
7409
CoM'L
7045
7084
6887
7410
P-10040
P-10193
COM'L
11,035
7107
P-10041
17,034
11,032
11,252
7100
7102
7105
COM'L
P-10042
P-10043
CoM'L
11,033
7425
7257
7514
7259
7407
CoM'L
coM'L
CoM'L
7306
9822
P-10590

55721

ASSEMBLY

NO.

DESCRIPTI

BRAKE & TORCUE CONVERTER
CONTROL ASSEMBLY
NO. 11,253

ON

Rubber Grip

Setscrew,
Push Rod

3/8-16 NC x 1/2

Spring Stop

Check Bal
Spring
Washer

1

Bolt, 3/8-16 NC x 1/2 Long
Lockwasher, 3/8
Control Handle

Lever, Pi

vot

Hand Lever Link
Cross Shaft

Roil Pin
Arm Cross
Steel Bus
Support,

Shaft
hings
Left Brake

Shaft, Left Brake
Zerk Fitting, 1/8 Straight

Setscrew,

3/8 NC x 3/8

Brake Foot Pedal - Left Hand
Brake Foot Pedal - Right Hand
Fiat Head Capscrew, 5/16 NC x 1
Brake Pedal

Support,
Shaft, Ri

Right Brake
ght Brake

Shaft Support

Cievis Pi
Clevis
Jam Nut,

n

3/8 NF

f.bod, Brake Adjustment
l.Lug, Brake Spring
Brake Spring

“vake Rod

Front Brake Shaft Support
Front Brake Shaft

Front Brake Rod, Right
Front Brake Shaft, Cecllar
Front Shaft Avrm

Setscrew,
Clevis Pi
Clevis
Jam Nut,
Link
Collar

1/4 NC x 1/4
n

5/16 NF

Front Shaft Arm
Front Shaft Avrm
Tractor Cross Shaft

Shaft Arm

Hex Nut,

5/16-18 NC

Zerk Fitting, 1/8 45°
Zerk Fitting, 1/8 90°

Link

Shuttle Lever Ass'y. (1 thru 11)

Bushing
“27-

1125-A

——rm
P

X
™
L O

i

~N M#Adb.—d——iﬂd.—lr\)aﬂmfvwmﬁr\)»J-..*N[‘\)NNN&_&@.__‘—J—JN_&-—I——I&O&-—I-—'N—J.&—J.J—IM““&M UGS Y S Qe {



.
P

<-BRAKE & TORGUE
CONVERTER ASS'y
NO. 11253

THROTTLE ASS'Y. 11260

-30-
1126



LULL ENGINEERING COMPANY, INC.
3045 HIGHWAY 13,
ST. PAUL 11, MINNESOTA 55111

ITEM PART ASSEMBLY

J0. HO. NO. DESCRIPTION
1 1180 Pedal Weldment
2 1185 Lini

3 1153 Arm Weldment

Ly 7L 00 Shaft Support

5 Th2) Collar

6 11,040 Crozs Shaft

7 11,041 Arm Weldment

8 11,042 Link

9 11,139 Support Bracket
10 11,138 Support Bracket
11 11,267 Governor Rod

-31-

THROTTLE ASSEMBLY
7C2 HIGH-LI.T LOADER

NO.

11,260

NO.
REQ.

e

,—J

e

1126-A



LULL ENGINEERING COMPANY, INC. THROTTLE ASSEMBLY
3045 HIGHWAY 13, NO. 12,546
ST. PAUL, MINNESOTA 55121

“BRAKE & TORQUE
CONVERTER ASS'Y

NO 11253

I
2

-30-

1245



LULL ENGINEERING COMPANY,

3045 HIGHWAY 13,

o ey
<
G

ITEM
N

PRUL, MINNESOTA 55121

PART

NG,

i N
QOO P
() aed

~

R
2}

PSS AN I oS ]
58w e

[ RS

7424

ASSEMBLY

NO.

INC.

NO. 12,546

DESCRIPTION

Pedal Weldment

Link

Arm Weldment

Shaft Support

Collar

Cross Shaft

Arm Weldment

Link

Support Bracket

Shaft, Governor Weld't
Hanger, Accelerator Support
Stop, Governor

THROTTLE ASSEMBLY

—d ek vd d wred ——d cond wvnd ead wied wmcd ek

1245-A



62211 'A/SSVY H3AVO0i

(
(
\
1127



LULL ENGINEERING COMPANY,
3045 HIGHWAY 13,
ST. PAUL, MINNESOTA 55121

ITEM  PART
NO. NO.

ASSEMBLY
NO.

7072

CUTRWN -~ OQOUWRNOOCITRWN—~=0OLCONOTH W -~
o
O
o
~N

R R B R B S s Vo QU [P N S R

68
10
27

[ e
el wd ol

v v et v v e

o 2
~I

* *

WWwWwivwwiho N

PHPWN—=OW

—t — — ot

W ——

ot et e (e S ot med wd e
(8] O
o >

11,107

11,082

11,100

INC.

LOADER ASSEMBLY

NO.

Pivot Pin

X Brace, 1 LH - 1 RH
Front Frame Bracket
Ti1t Cylinder Pin
Tilt Cylinder Assembly
Front Parrallel Arm
Upright Supports
Side Rails

Pivot Pin

Truss Rod

Hoist Cylinder Ass'y
Operator Side Shield
Bushing

Spindle

Roller

Hose Terminal

Transverse Cylinder Ass'y (Page 58)

Hoist Cylinder Pin
Supply Tank

Rear Support

Pin

Counterweight
Transfer Carriage
Pivot Shaft

Pin

Toggle

Bushing

Lift Arm

Bushing

Bushing

Coilar

Coilar

Suppoert, Upright
Support, Upright

*Before Serial Number 2457, Use 11,014.

-33-

11,229

Fz
mo

et s (TN D = P b o ot o et oend et e P\) ! et P2 PR PRk D) DI NI N B e el [N I NI PO

1127-A



1142

11237

LOADER ASSEMBLY



LULL ENGINEERING COMPANY, INC.

3045 HIGHWAY 13,
ST. PAUL, MINNESOTA

[TEM  PART ASSEMBLY
NO. NO. NO.
1 7072
2 11,137
3 6901
4 11,129
5 ' 11,070
6 11,071
7 11,076
8 11,010
9 5565

10 11,153

11 11,069

12 8789

13 6902

14 6832

15 6826

16 11,051

17 11,073

18 11,206

19 11,186

20 6983

21 5640

22 5596

23 11,068

24 5620

25 11,128

26 11,036

27 11,168

28 11,060

29 2727

30 11,195

31 11,353

32 5641

33 *13,135

34 *13,134

LOADER ASSEMBLY
NO. 11,237

DESCRIPTION

Pivot Pin

X-Brace, 1 LH, 1 RH
Front Frame Bracket
Tilt Cylinder Pin
Tilt Cylinder Ass'y (Page 54)
Front Parallel Arm
Upright Supports
Side Rails

Pivot Pin

Truss Rod

Hoist Cylinder Ass'y (Page 56)
Operator Side Shield
Bushing

Spindle

Roller

Hose Terminal
Transverse Cyl. Ass'y (Page 58)
Hoist Cylinder Pin
Supply Tank

Rear Support

Pin

Counterweight
Transfer Carriage
Pivot Shaft

Pin

Toggle

Bushing

Lift Arm

Bushing

Bushing

Collar

Bushing

Support Bar

Support Bar

* Before Serial Number 2456, Use i1,076.

-33-

=
o

=
—t et P CT RN == N od od oed et ed N\) =d e N d ed B P P = PO NI NN B ot == 2 -d 1D RO ll’cﬂ

T142-A



12350

SHIFTING ASS'Y.

-3}~

1128



LULL ENGINEERING COMPANY, INC.
3045 HIGHWAY 13,
ST. PAUL 11, MINNESOTA 55111

ITEM  PART ASSEMBLY
NO. NO.

1 11,249
2 11,160
3 7232

L COM'L

5 7593

6 P-10333
7 COM 'L

8 P-10336
9 761y

10 P-10348
11 7419

12 7238

13 7093

14 P-10379
15 7357

16 COM'L
17 COM'L
18 COM'L
19 11,156
20 COM'L
21 COM'L
22 COM'L
23 P-10334
2L 7602

25 P-10343
26 7251

27 COM'L
28 COM'L

SHIFTING ASSEMBLY

7C2-31' HIGH-LIFT

NO.

DESCRIPTION

Clevis for Shifting
Mounting Plate Assembly
Upper Link

Jam Nut 1/2" NF

Pin

Clevis

Cotter Pin 1/8" x 3/4"
Shift Knob

Stud

Roll Pin

Shifting Lever

Mounting Plate Assembly
Pivot Ball

roll Pin

Lower Support Plate
Shakeproof Washer 3/8"
Jam Nuts 3/8" N.C.
Bolt 3/8 x 2 1/4" N.C.
Shifting Link

Capscrew 3/8 NC x 1"
Jam Nut 1/2" N.C.
Shakeproof Washer 1/2"
Clevis Pin

Special Nut

Tie rRod End

Pivot Assembly

Bolt 1/2" NC x 5" long
Self Tapping Grease Fitting

-35-

NO.
REQ.

NI e e el el ol Sl e T g WO e e e e e e e A U e A

1128-4



SHIFTING ASSEMBLY 1125l



SHIFTING ASSEMBLY
L., 1l.25%

ITEM |PART CESCRIPTION RE'Q.
M

1 11,249 Clevis for shifting i
2 11,232 Meunting Plate Assembly 1
3 7232 Upper Link 1
4 COM!'L Jam Nut L1/2" NF 1
5 7593 Pin 2
6 P-10333 Clevis 1/2" 1
7 COM'L Cotter Pin 1/8" x 3/L" 2
8 P-10336 Shift Knob 1
9 761l Stud 1
10 P-10348 Roll Pin 1
11 7419 Shifting Lever L
12 7238 Mounting Plate Assembly 1
13 7093 Pivot Ball 1
14 F-10379 Roll Pin 1
15 7357 Lower Support Plate 1
16 COM'L Shakeproof Washer 3/8" 3
17 COM'L Jam Nuts 3/8" NC L
18 COM'L Bolt 3/8" x 2 1/4" NC 1
Ty 11,156 Snifting Link 1
20 COM!'L Capscreaw 3/68 NC x 1" 1
21 COMYL Jam Nut 1/2" NC 1
22 CuMTE, Shakeproof washer 1/2" 1
23 P-1034k Clevis ?Pin 1/2" x 1" 1
24 7602 Special Nut 1
25 P-10343 Tie Rod End 1
26 7251 Pivot Assembly 1
27 COM'L Solt  1/2" NC x S" Long 1
28 COM'L Seif Tapping Grease Fitting 2

1139-A




HYDRAULIC SYSTEM (PUMP TO VALVE) 11302

1129 -3~



LUl ENGINEERING COMPANY, INC.

Paul, Minnesota 55121

3045 Highway 13
St
ITEM PART
NO. NO.
1 p-12912
2 P-11497
3 P-11498
4 P-10111
5 9544
6 P-103178
7 COM'L
8 P-12910
9 P-12909
1 P-12908
11 P-12907
12 P-12811
13 p-10272
14 P-11501
15 P-10101
16 P-10276
17 P-10274
18 P-10451
19 P-10390
20
21 P-11436
22 P-10225
23 612
24 M-10276
£ F-10117
26 P-10120
27 P-12968
28 P-11058
et P-10191
30 coM'L
31 P-10602
32 10,915
33 P-11602
34 P-12971

ASSEMBLY

- NO._

DESCRIPTION

Elbow

Swivel Fitting
Hose

Street ET11
Nipple

Hose Clamp
Hose 3/4 ID x 7" Radiator
Hose

Swivel Fitting
Swivel Fitting
Swivel Fitting
Elbow

Hose

Hose

Street E11
Hose

Hose

Hose

Hose

Hose

Elbow

Cvlinder Pipe Clamp
Pipe 3/8 X Str. x 56"
Street E11

Reducing Bushing

Hose

Service Tee

Street E11

Hose 1T 1/2 ID % 9" Radiator

Clamp
Elbow
Hose
0-Ring

HYDRAULIC SYSTEM
PUMP TO VALVES

NO. 11,302

==

1129-A



HYDRAULIC SYSTEM ASSEMBLY

(Y8}
>
o |
< N
=0
o
0 B
= -
—
Q.
= -
20
Q.=
2
=
fary
o
- (9 V]
b o
= [¥e]
<L w0y
Q.
=
o g
LS I
o
D an
Z M
T
X =
Wl > =
W= =
=z==
X o
(5 N 4 ot |
Z =D
¥ = == o
o
-~ D
.
DO
- N

1307



INC.

LULL ENGINEERING COMPANY,
3045 HIGHWAY 13,
ST. PAUL, MINNESOTA 55121
ITEM PART ASSEMBLY
NO. NO. NO.
1 P-12912
2 P-11497
3 P-14917
4 P-10111
5 9544

6 P-10178
7 comM'L

8 P-13023
9 P-12909
10 P-12908
11 P-12907
12 P-12911
13 P-10272
14 P-11501
15 P-10101
16 P-10276
17 P-10274
18 P~1045]
19 P-10390
20
21
22 P-10225
23 612

24 N-10276
25 P-10117
26 P-10120
27 P-12968
28 P-110588
29 P-10191
30 COoM'L

31 P-10602
32 10,915
33 P-17177
34 P-12971
35 P-13587
36 P-13597
37 P-10059
38 P-10201
39 P-10757
40 P-10223
41 P-13588

HYDRAULIC SYSTEM ASSEMBLY

PUMP TO VALVE
NO. 11,302

DESCRIPTION

Elbow

Fitting

Hose

Street E11
Nipple

Hose

Hose

Hose

Fitting, Swivel
Fitting, Swivel
Fitting, Swivel
Elbow

Heose

Hose

Street E11

Hose

Hose

Hose

Hose

Elbow

Cylinder Pipe Clamp
Pipe

Street E11
Bushing, Reducing
Hose

Service Tee
Street E11

Hose

Clamp

Elbow

Hose

0-Ring

Filter

Filter Element
Bushing, Reducing
Street E11

Nipple

Elbow

Gauge

=z
mo

€D Q) med ot et nd ek i [\ OO wt wmed wd NI N\ ) et od et

nd wnd wed wd vd ot e e ek ok cd wnd —d el ed P\ et wnd ek d

1307-A



HYDRAULIC SYSTEM ASSEMBLY

Ll
>
-
<< ™M
=0
o™
QO -
-
—~
a.
= .
D0
o=
O
=
fa—
—
L] N
> ~—
= wn
<L w
Q.
=
o <<
(&} e
o
S on
< ™ Ll
-
o =
tad > b=t
W< XE
==
—t I =
(&l 4 U
Z D
L 0 <
[N
-l L
-l .
S50 -
-l N N

-38-

1568



LULL ENGINEERING COMPANY,
3045 HIGHWAY 13,

S5T. PAUL, MINNESCTA
ITEM PART
NO. NO.

1 P-12912
2 P-11497
3 P-14917
4 P-10111
5 9544

6 P-10178
7 COM'L

8 P-13023
9 P-12909
10 P-12908
11 P-12907
12 P-12911
13 P-10272
14 P-11501
15 P-10101
16 P-10276
17 P-10274
18 P-10451
19 P-10390
20 P-10938
21

22 P-10225
23 612

24 N-10183
25 P-10117
26 P-10120
27 P-10417
28 P-10107
29 P-10191
3 COM'L
31 P-10602
32 11,299
33 P-17177
34 P-12971
35 P-13587
36 P-13597
3 P-100659
38 P-1C201
39 P-10757
40 P-10223
41 P-13588

ASSEMBLY

HYURAULIC SYSTEM ASSEMBLY

PUMP TO VALVE

HO. 11,303
DESCRIPTION
Elbow
Fitting
Hose
Street E11
Nipple
Hose Clamp
Hose
Hose

Fitting, Swivel
Fitting, Swivel
Fitting, Swivel
Elbow

Hose

Hose

Street EI1

Hose

Hose

Hose

Hose

Nipple

Elbow

Cylinder Pipe Clamp
Pipe

Street E11
Bushing, Reducing
Hose

Tee

Street E11

Hose

Clamp

Elbow

Hose

0-Ring

Filter

Filter Element
Reducing Bushing
Street E11

Hipple

Elbow

Gauge

-39-

L) U et et e et ok [\) QO vt ed md NY N ) e d it

1568-4



HYDRAULIC SYSTEM (PUMP TO VALVE)

(11303)

1150



HYDRAULIC SYSTEM
rUMP TO VALVES
NO. 11,203

ITEM

PART

DESCRIPTION

RE'Q.

1 P-12912 Elbow 1
2 P-11497 Swivel Fitting 1
3 P-11498 Hose L
L P-10111 Street Ell 2
Y 954 Nipple 2
6 P-10178 Hose Clamp 2
7 COM'L Hose 3/4" I.D. x 8" Radiator L
8 2-12910 Hose L
Y P-12909 Swivel Fitting 1
P-12908 Swivel Fitting 8

P=12907 Swivel Fitting 2

P-12911 Elbow 1

P-10272 Hose 1

P-11501 Hose L

2-10101 Street El1l 1

P-10276 Hose 1

P-10274 Hose 1

P-10451 Hose 1

£=10390 Hose 2

P-10938 Nipple 1
P-11L36 Hose 1

P-10225 Elbow i

612 Cylincer Pipe Clamp 1

N-10183 Pipe 3/8 X Strong x ShL" 1
P-10117 Street Ell i

P-10120 reducing Bushing )

P-10417 Hose
P~10107 Tee .

P-10191 Street EL1 1

COM!' L Hose 1 1/2 I.D. x 9" Radiator 1,

31 P=10A02 Clamp 1
22 11,299 Llbow 1
33 P-11602 Hose 1
3l P-12471 O-HRing 1

P=-39 1150-A



PUMP AND DRIVE ASS'Y. 11205

1130 -L2-



LULL ¢NGINLERING COMPANY, INC.
2045 HIGHW"Y 13,

ST. FAGL, MIsNESGTA 55121

ITEM PART
NO.  _i0.

1

2 11,197
3 7185

4 P-13700
5 3518

6 P-10517
7 COM'L

8 COM'L

9 COM'L
10 COM'L
11 COM'L
12 P-13699
13 P-136398

ASSEMBLY
___NO.

*P-13631

HYDRAULIC PUM? & DRIVE ASS'Y

MO 1T 208

DESCRIPTION

Pump (Page 44)

Pump Support

Fan Pulley Adapter

End Yoke

Pump Drive Shaft

Key

Shakeprocf Washer, 1/2"
Capscrew, 1/2-13 NC x 1 i/4 Long
Hex Head

Setscrew, 3/8-16 NC x 3/8" Long
Capscrew, 1/2-13 NC x 1T 1/4"
Hex Head

Lockwasher, 1/2"

Cross

Slip Joint

* S/N 2001 Thru 2466 - use P-72905.

-43-

o=
mo

w wne NN = et e

—t —

1130-A



HYDRAULIC PUMP ASS'Y
P-12905

1089 S



PUMP ASSEMBLY

P-12905
ITEM [PART DESCRIPTION RE'Q

1 P-12204 Plug 1
2 P-1291} Spring 1
3 P-12915 Valve Sub Ass'y 1
L P-12916 Screw L
5 P-12917 Cover 1
6 P-12205 Snap Ring 1
7 P-12204 Plug 1
8 P-12919 Spring 1
9 P-12920 Pressure Plate 1
10 % | P-12192 0-Ring L
11 P-12913 Ring 1
12 P-12918 Rotor 1
13 P-12922 Vane Kit (12 Vanes) 1
1l pP-12923 Service Kit 1
15 P-1292) Pin 2
16 P-12925 Body - Includes P-12926 Bushing 1
17 P-12926 Bushing 1
18 P-12927 Pin 2
19 P-12928 Ring 1
20 P-12929 Rotor 1
21 P-12930 Vane Kit (12 Vanes) 1
22 P-12931 Service Kit 1
23 P-12932 Pressure Plate 1
2l P-12210 0-Ring 1
25 P-12933 Spring 1
26 P-12934 Outlet Body 1
27 pP-12u4Ll Seal 1
28 P-12935 Snap Ring 1
29 P-12936 Bearing 1
30 P-12937 Shaft 1
31 P-12938 Snap Ring 1
32 P-12939 Key 1
33 P-12940 Seel Kit 1

* These Parts Are Included in Seal Kit
P-12940

P-us

1059-4



LULL ENGINECRING COMPANY, INC.
3045 HIGHWAY 13,
ST. PAUL, MINNESCTA 55121

P-13631 PUMP ASS'Y

1433 -44-



LULL ENGINEERING COMPANY,
3045 HIGHWAY 13,
PAUL, MINNESQOTA

-
ST.

ITEM PART ASSEMBLY
NO. NO.
1 P-12204
2 P-12914
3 P-12915
4 P-13638
5 P-13636
6 P-12205
7 *P-12210
8 P-13656
9 P-13661
10 *P-12192
1 P-13644
12 P-13655
13 P-13648
14 P-13660
15 P-13651
16 P-12925
17 P-12926
18 P-12927
19 P-13643
20 P-13653
21 P-13646
22 P-13658
23 P-12939
24 *P-12210
25 P-12933
26 P-12934
27 *pP-12444
28 P-12935
29 P-12936
30 F-12037
31 P-12938
32 P-12940

INC. PUMP ASSEMBLY

P-13631

DESCRIPTION

Plug

Spring

Valve Sub Assembily
Screw

Cover

Snap Ring

0-Ring

Washer

Pressure Plate
0-Ring

Ring

Rotor

Vane Kit (12 Vanes)
Kit

Pin

Body (Includes P-12926 Bushing
Bushing

Pin

Ring

Rotor

Vane Kit (12 Vanes)
Kit

Key

0-Ring

Spring

Body (Outlet)
Seai, Shaft

Snap Ring

Cearing

Shatt

Snap Ring

Seal Kit

*Included in P-12940 Seal Kit.

-45-

P -
mo

.._-....u...r..a--n.a-—:—.o—a..u-.n..s..:...rm—:.am...:_:_.ﬁ-a.pN_.n.—l..a._a_p...:._vm

1433-A



LULL ENGINEERING CON}’ANY, INC. STEERAING BOOSTER ASSEMBLY
ST. PAUL 11, MINNESOTA

327 ~Lj6-(Continued)



LULL ENGINEERING COMPANY, INC. STEERING BOOSTER ASSEMBLY
3045 HIGHWAY 13, NO. P-11126
ST. PAUL 11, MINNESOTA 55111

JTEM NO. PART NO. DESCRIPTION
1. p-12224 Washer
2. P-12225 0-Ring
3. P-12226 Valve Spool
4. p-12227 Body Sub Assembly
5. p-12228 0-Ring, 3 Req'd.
6. p-12229 0-Ring
7. P-12230 Mut
8. P-12231 Cylinder Sub Assembly
9. P-12232 Seal
10. P-12233 Washer
11. P-12234 Gasket Kit
12. P-12235 Retainer
13. P-12236 Miper Ring
14. P-12237 Scraper
15. P-12238 Snap Ring
16. P-1223 Nut
17. P-12240 Nut
18. P-12241 Spring
19. p-12242 Shield
20 P-12243 Dust Cover
21 P-12244 Ball Stud
22. P-12245 Housing
23. P-122406 Ball Stud Seat
24, P-12247 Spring
25. P-12248 Plug
26. P-12249 Cotter Pin
27. P-12250 Screw
28. P-12251 Spring
29. p-12252 Spacer
30. P-12253 Ball
31. P-12254 Valve
32. P-12255 0-Ring
33. P-12256 Snap Ring
34. p-12257 fFlange Housing
35. P-12258 Plug
36. P-12259 Seat
37. P-12260 Spring
38. P-12261 Spacer
39. P-12262 Screw
40. P-12263 Washer
41. P-12264 Sleeve
42. P-12265 Dust Cover
43. P-12267 Stud, 4 Req'd.
44, P-12268 Nut
45, P-12269 Ball Stud
46. P-13505 Kit

327-A



VALVE CONTROL ASS'Y. 11263

111 ~-50-



VALVE CONTROL ASSEMBLY

NOo. 11,263

PART

DESCRIPTION

RE'Q.

11,127
11,255
11,217
11,218
P-1051)
P~10333
P-10012
8785
8786
11,029
10,923
10,922
11,304
11,219
11,223
11,25}
11,224
10,950
P-10040
P-10193
COMEL
COM'L

11,020

Valve Handle Brackset
Volve Control Handle
Valve Control Handle
Velve Control Hendle
Clevis Pin

Clavis

Rubber Handle Grip
Pivot Shaft

Spacer

Valve Rod Stablizer
Center

Top

Valve Control Rod
Valve Control Handle
Valve Control Rod
Valve Control Handle
Valve Control Rod

Valve Ass'y (Page 52)

Clevis Pin

Clevis

Jam Nut 2/8.2) NF
Jam Nut 1/2-20 HF
Support

AU 14 1O 2 N B = RO\ 1 b e et

11h1-4






LULL ENGINEERING COMPANY, INC.

3045 HIGHWAY 13,

ST. PAUL 11, MINNESOTA 55111 NO. 11,262
ITEM PART ASSEMBLY
NO. NO. NO. DESCRIPTION
1 11,127 Valve Handle Bracket
2 11,255 Valve Control Handle
3 11,217 Valve Control Handle
L 11,218 Valve Control Handle
5 P-1051} Clevis Pin
6 P-10333 Clevis
7 P-10012 Rubber Handle Grip
8 8785 Pivot Shaft
9 8786 Spacer
10 11,029 Valve Rod Stablizer
11 10,923 Center
12 10,922 Top
13 11,221 Valve Contresl Rod
1y 11,219 Valve Control Handle
15 11,220 Valve Control Rod
16 11,254 Valve Control Handle
17 11,222 Valve Contrnl Rod
18 10,950 Valve Ass'y (Page 52)
19 P-10040 Clevis Pin
20 P-10193 Clevis
2l COM'L Jam Nut 3/8-2L NF
22 COM'L Jam Nut 1/2-20 NF
23 11,030 Bracket Support

-51-

VALVE CONTROL ASSEMBLY
7C2-31' HIGH-LIFT

NO.

REQ .

[ CAAARCARNAY Ll ol o AV ol AVl ol el e VAR ARV A W ol ol o

1131-A



VALVE CONTROL ASS'Y. 13142

1430



LULL ENGINEERING COMPANY,

3045 HIGHWAY 13,

ST.

ITEM
NO.

PAUL, MINNESOTA

PART
NO.

5 : : . ; : : i el ewrd ed

SoE SN AN

MN—COWXNOOTPRUWN OO~ U DWN —

11,127

8726
8727

8728
P-10514

P-10333
P-10012

8785

8786
11,029
10,923
10,922
11,304

11,223
11,224
P-10040
P-10193

COM'L
coM'L

ASSEMBLY

NO.

10,950

55121

VALVE CONTROL ASSEMBLY
NO. 13,142

DESCRIPTIGH

Valve Handle Bracket
Valve Control Handle
Valve Control Handle
Valve Control Handle
Clevis Pin

Clevis

Rubber Handle Grip
Pivet Shaft

Spacer

Valve Rod Stablizer
Center

Top

Valve Control Rod
Valve Control Rod

Yalve Control Rod

Valve Assembly (Page 52)
Clevis Pin

Clevis

Jam Nut, 3/8-24 NF

Jam Nut, 1/2-20 NF

-57-

mo

X =

CTUTOTUT et et DD N e oed od ot N N T O ved ek ol ‘

1430-A



LULL ENGINEERING COMPANY, INC. VALVE CONTROL ASSEMRLY
3045 HIGHWAY 13, MO, 13,480
ST. PAUL, MINNESOTA 55121

7C2-40"

1535 50



LULL ENGINEERING COMPANY,
3045 HIGHWAY 13,

5T. PAUL, MINNESOTA 55121

INC.

ITEM  PART ASSEMBLY
NO. NO . _NO.
1 8784
2 8726
3 8727
4 8728
5 P-10514
6 P-10333
7 P-10012
8 8785
9 8786

10 11,025

1 10,823

12 10,922

13 11,304

14

15 11,223

16

17 11,224

18 10,950

19 P-10040

20 P-10703

21 COM' L

22 CoM' L

VALVE CONTROL ASSEMBLY

NO. 13,480

DESCRIPTION

Valve Handle Bracket
Valve Control Handle
Vaive Contvol Handle
Valve Control Handle
Clevis Pip

Clevis

Rubber Handle Grip
Pivet Shaft

Spacey

falve Rod Stablizer
tenter

Top

Valve Control Rod

VYalve Control Rod

Yaive Control Rod

Vailve Assembly (Page 52}
Clevis Pin

Clevis

Jam Nut, 3/8 24 NF

Jam Nut, 1/2-20 NF

-57.

N P\ ' omeb oot et P\D TV (T T rerd d ek et

LT O CY O et =

1535-4



VALVE CONTROL ASS'Y. 13187

S/N 2467 and UP

1431 “«Z0-



LULL ENGINEERING COMPANY,
3045 HIGHWAY 13,
5T, PAUL, MINNESOTA

ASSEMBLY
NO.

ITEW
NO.

PART
NO.

11,127
8726
8727
8728

P-10514
P-10333
P-10012
8785
8786

11,029

10,923

10,922

11,221

11,220

11,222
10,950

P-10040

P-10193

comM'L

CoOM'L

N —=CQWONOAUTERWN~ QWO N O T WP —

[N T 2 G R o JE e GG I S S R Y SPURE S Y

55121

INC.

DESCRIPTION

VALVE CONTROL ASSEMBLY
NO. 13,187

=
mo

Valve
Yalve
Valve
Valve
Ctevis Pin
Clevis

Rubber Handle Grip

Pivot Shaft
Spacer

Valve Rod Stablizer

Center
Top
Valve

Valve

Valve
Valve
Clevis Pin
Clevis

Jam Nut,
Jam Nut,

-51-

Handle Bracket
Control Handle
Control Handle
Control Handle

Control Rod
Control Rod
Control Rod
Assembly (Page 52)

3/8-24 NF
1/2-20 NF

N PO =t md et d P\ (U U Y o e o ad

G O Q1 O~

1431-A



LULL ENGINEERING COMPANY, INC. VALVE CONTROL ASSEMBLY
3045 HIGHWAY 13, NO. 13,479
ST. PAUL. MINNESOTA 55121

7€2-31"

1530 -50-



LULL ENGINEERING COMPANY, INC.

3045 HIGHWAY 13,
ST. PAUL, MINNESOTA 55121

ITEM PART

8784
8726
8727
8728
P-10514
P-10333
P-10012
8785
8786
11,029
10,923
10,922
11,221

11,220
11,222
P-10040
P-10193

COM'L
COM'L

10,950

PO N vt md ol et eed ed wund oed o ek
~OWONIIMDBDRWN—-OOWONOTOIRAWN ~

N
N

ASSEMBLY
NO. NO. NO.

VALVE CONTROL ASSEMBLY

NO. 13,479

DESCRIPTION

Valve Handle Bracket
Valve Control Handle
Valve Control Handle
Valve Csntrol Handle
Clevis Pin

Clevis

Rubber Handle Grip
Pivot Shaft

Spacer

Valve Rod Stablizer
Center

Top

Valve Control Rod

Valve Control Rod

Valve Control Rod

Valve Assembly (Page 52)
Clevis Pin

Clevis

Jam Nut, 3/8-24 N.F.

Jam Nut, 1/2-20 N.F.

-51-

= =2
NO1TN O~ = N PNt =d =t = PO N OV O = FO
.
L]

1530-A



L4l ENGINEERING GOMPANY, INC. VALV
0L HIGHWAY 13, - N
T.OPAUL 11, MINNESOTA 535111

G

.

CFe

&3
1

.
P/

R

T CONTAINS THE FOLLOWING SEALS

P-12549 seal kiT

/

K

COMPLETE VALVE

NUKBER

EE @
.
\

o
&

[ae]

1066



VALVE ASSEMBLY
NO. 10,950

ITEM

PART

DESCRIPTION

RE'Q.

bt pmd i
IYERACE SN G AN SR C AN N6 RL N SEral WU AN I S

FooF gk Al

et i ek
5 Tre 25

-

S

o~

A S

~

L
2t

2

-

3%

ot
p-x9

0 .,
e .
N KL

ats
W

3
b3

r=-12311
Pa12312
P-12310
2-12313
2=12214
P=-123LE
P-1230%
P-12546
?-123006
J= 12305
2=12304
F=12303%
Pel2ice
2=12307
F=12547
Pa12205
P=12295
2-12296
S-12541L
r-lZ500
Pel25hL5
P=12316
Pal2400G
Pai2ovy
F=-12%01
21254
P=12E43

P-13317

Screw

Retainer
Sleeve

O-Ring

Wuad Ring
Soring
J-Washer
Section & Spool
Plug

Back Up ning
O-tiing

Soring

Ball

Nut

Secticn & Stocl
Plug

O~Ring

Seriog

vaive Contral
huad Hing

Back Up Hin:
Seal

Seal

Seol

netainer
faection & Spoal
Stud

Pust Cover

# Tncluded tn P-1249)

i Senl Xit

=~

M ARV e~ S\ UAIUT O

N e

gl

AV 23 nud ]

P-s3

1066-5



RS
), nw\/u\‘\&

<= ,
. /

o

TILT CYLINDER ASS'Y.

-54-

1135



QLo OUTPHRWN~OQWOWRNOOUTEWN

N md eoed o’ d e ok d et -

PART NO.

DESCRIPTION "

TILT CYLINDER ASSEMBLY - 7C2-31°
NO. 31,107

Tube Weldment

Ring Assembly

0-Ring

Spacer

Head

Klozures

Piston Rod

Bushing

Gland

V-Packing

0-Ring

Piston

Special Nut

Setscrew, 1/4-20 N.C. x 3/8 Cup Point
Bushing

Zerk Fitting, 1/8" N.P.T.

Hex Nut, 1/2-20 N.F.

Jam Nut, 1/2-20 N.F. Jam
Capscrew, 3/8-16 N.C. x 1" Hex
Washer, Shakeproof 3/8

e

-55-






PART NO. LDESCRIPTION REG.
TILT CYLINDER ASS'Y - 7CZ2-40"
MOL 11,070
1 11,187 Tube Weldment 1
2 P-11286 Piston Ring Assembly 2
3 P-11576 0-Ring 1
4 N-1C322 Spacer 1
5 548 Cylinder Head 1
9 P-10504 Wiper 1
7 1138 Piston Rod Weldment 1
8 7313 Bushing i
9 553 Gland 1
10 P-10503 V-Packing 1
11 P-11576 0-Ring 1
12 9550 Piston 1
13 215 Special Nu® 1
14 CoOM'L Setscrew, 1/4"-20 NC x 3/8 Cup Point 1
15 2727 Bushing 1
16 com'L Zerk Fitting, 1/8 N.P.T. 1
17 COM'L Nut, Hex 1/2-20 N.F. 6
18 CoM'L Nut, Jam Hex 1/2-20 N.F. 6
19 COM'L Capscrew, 3/8"-16 N.Z. x 1" Long 3
20 COM'L Washer, Shakeproof 3/8" 3

~55.

1147-A



HOIST CYLINDER ASS'Y
11082

SE6-



REF | PART NO, DESCRIPTION REG.

AR JORBERE N RS

H HOIST CYLINDER ASSEMBLY 7(02-31° ;
: NOLO1T,DR2
1 P-10504 Klozure 1
i 521 Gland 1
3 coM'L Capscrew, 5/16 N.C. x 1 1/2" Lenag 4
4 P~10503 V-Packing 1
5 1033 Head 1
6 FLG3T0 0-Ring 1
7 11,083 Piston Rod 1
3 549 Piston 1
g N-T032 Spacer 1
10 P-11347 Ring Assembly 2
11 COML Zerk Fitting 2
12 222 Nut, Snecial 1
i3 SOM'L Setscrew, 1/4-20 ®%.{. x'3,/8 Cup Point 1
14 11,084 Cylinder Tube Weldment i
15 COM'L Nut, Jam 1/2 N.F. 4
16 comtt Nut, Hex 1/2 N.F. 4
17 4873 Bushing i
8 COm' L Washer, Shakeproof 5/16 4
19 3304 Bushing 1
n P-121¢1 0-Ring i

~-57- 1136-A



2>
0
/2]
- §
1
w
-
=
-
>
O
o
2
O
I

11069

-56 -

1151



Qm‘m Wpap
dng? pows o
L1 g:noi »

3 A RY -t

Iy L

OO OO~y

s S U S
CE L TR A

[, Y S

nNe
OGS 00 ~j L

PART N
unnmmu&muuuu---u-mdr--—--_-u---_-

PRI
B {

0504

Si

\
>
f—

S RE D
LC‘!’K L

-]

"r
H

w = ~u
i —
- £ -~

—
— )

A\

[

G

i

—md

[ ICI S
— )
(el

Y ot et

]

-

as0

O Do
H o EIO E W L U - L
A R N e T

I OS ITe I RN OS  Y

- -0

L

LD
20

- ~
— T o

0.

DESCRIPTION

REG

HOIST CYLINDER ASSEMBLY
NO. 11,069

Klozure

Gland

Capscrew, =2/16 N.F. x 1
V-Packian

Head
0-Ring
Piston
Piston
Spacer
Ring Assembly

Zerk Fitting, 1/8 N.o.T.
Nut, Special

Setscrew, 1/4-20 N.C. x J‘8
Cylinder Tube Weldment

Rod

Nut, Jam 1/2 N.F.
Nut, Hex 1/2 N.F.

Bushing
Washer,
Bushing
0-Rinn

Shakeproof 5/16

in2-48"

Cur Point

j—

o

[ P P S S S

R e R = N

1151-A



TRANSVERSE CYLINDER ASS'Y
NC. 11100

~58-



LULL ENGINEERING COMPANY, INT, TRANSVERSE CYLINDER ASS'Y
3045 HIGHWAY 13, N3, 11,100
ST. PAUL, MINNESQTA E5121

ITEM PART ASSEMELY

NG,
NO. NO . NG, DESCRIPTION REG.
1 11,0588 Piston Rod 1
2 11,0498 Cylinder Tube Weldment 1
3 551 Fiston 1
4 1028 Head ]
5 1037 “land 1
6 222 Nut, Special 1
7 comM'L Setscrew, 1/4" NC x 3/8" Cup Pt. 1
8 P-11346 Fing Assembly 2
9 P-10314 G-Ring 1
10 P-106306 V-Packing 1
1 P-10208 Kiozure, #iper 1
ie N-T0G230 Spacer 1
13 comrL Nut, Full 1/2 NF 4
14 com 'L Nut, Jdam 1/2 NF 4
15 ComM'L Washer, Shakeproof 3/8 2
16 coM'L Capscrew, 3/8 NC x 1" Long 2



TRANSVERSE CYL!NDER ASS'Y
NO. 1073

-58-

1149



WULL EMNGINEERING COMPARY,
=645 HIGHWAY 13,
ST.

PART
NC.

11,074
11,075
551
1028
1032
222
COM'L
P-11346
P-10314
P-10306
P-10308
N-10751
coM'L
com' L
CoM'L
comM'L

ASSEMBLY
NOL

ITEM
ND .

LA

d e
NP WM —=00WBND LM -

RO SO S

PAUL, MINNESCTA &5L1c0t%

¢

J

NC.

{

DESCRIPTION

TRANSYERSE CYLINDER ASS'V
WO, 11,073

Piston Rod
Cylinder Tube Wel
Piston

Head

Gland

Nut, Special
Setscrew, 174" NC
Ring Assembly
0-Ring

V~Packing
Klozure, Wiper
Spacer
Nut, Full
Mut, Jam 1/2 NF
Washer, Shakeproo
Capscrew, 3/8 NC

1/2 NF

(82
O

NO.
pra.
1
dment 1
1
1
1
1
% 3/8 Cup Pt. 1
VA
1
1
1
1
4
4
f 3/8 2
x 1" iong 2

1149-A



ASSY.

HYDRAULIC SYSTEM

(JUNCTION BLOCK TO LIFT ARM)

60~

1132



LuULL ENGINEERIRG COMPARY, IKC.
3045 HIGKWAY 13,
§T. PAUL, MINNESQTA 65121

ITEM PART
NO. NO.

1 P-11538
2 P-11299
3 1149

4 P-11505
5 P-=11506
5 P-10292
7 P-12969
8 P-11319
9 P-11547
10 P-11308
i P-16794
12 P-10884
i3 P-10225
14 N-10272
15 P-10120
16 P-10107
17 P-10117
18 P-10888
19 563
2 P-10328
21 613
22 N-10270
23 N-10153
24 N-10152
25 P-11354
26 P-13516
27 11,155
28 6611

29 "AY 15109

30 14118

NO.

DESCRIPTION

Hose
Hose
Hose
Hose
Hose
Hose
Fitting

Hose

Hose

Hose

Nipple

Nippie

Elbow

Pipe, 3/8 x 46"

Reducing Bushing

Tee

Street E11

Pipe

Cylinder Pipe Clamp

Coupling

Cylinder Pipe Clamp

Pipe, 3/8 X Str. x 11"

Pipe, 3/8 X Str. x 16 Ft. 3 Inches
Pipe, 3/8 X Str. x 16 Ft. 4 Inches
Coupling, Female

Dust Cap

Hose Support

Clamp
Restrictor 3/32"
Junction Block Assy

Strap

REVISION
"AII

HYDRAULIC SYSTEM
MODEL 7C2-31'
11,313

=2
o

=
e N = BN~~~ RMND-PB NN U=t od ot ad SN N) = =t NN lg"l

1105

E.C.0. NO.

1132-A



HYDRAULIC SYSTEM ASS'Y.

(JUNCTION BLOCK TO)
(LIFT ARM)

NO. 1i,31Z2

-60~



HYDRAULIC SYSTEM
NO. 11,212

PART

DESCRIPTION

RE'Q.

1 P-11538 Hosa &
2 F-112v9 Hose é
3 1149 Hose 3trap 2
i P-116:9 liose L
5 P~115640 Lose 1
6 P-1C499 Hoxe e
It
& P-11319 Hose 4
9 P-1154L1 Hoss 1
10 P-11308 Hose 1
11 P=-1079%4 Nipple L
12 P-1083} Nipple 1
13 P=10225% Elbow 5
1l N-1027L Pipe, 3/8 x 58" 2
15 P-10120 Reducing Bushing )
14 P-11642 Tes 2
17 P-10117 Street ELL L
12 N-10182 Pips, 3/8 4 Strong x 10" 2
19 563 Cylinder ripe Clamp I
20 2-10328 Coupling 5
21 613 Cyiicder Pilpe Clamp 1
22 N-10275 Fipe 3/8 X Strong x 13" 1
23 N-1015 Pipe 3/8 X Strong x 19! 117" 2
2l N~10185 FPipe 3/8 X 3trong x 20t 1" 2
25 P-10253 Coupling Iy
26 P-10259 Dust Cap b
27 11,159 Hose S3upport 1
P-or 1136-4



7C2 DRIVE WHEEL AXLE SHAFT & HUB



QOWONDOTE W N —

-

ST PRI TR

SRR

o

PART NO. |
!
m
WAHEEL HUB.
IK711 Nut
IKi449 Lockwasher
155-20GA Wheal
1F1451 Key
166-4718A Axle Shaft
TKS701A Cap
908333 Capscrew
920-083 Lockwasher
939617 irease Fitting
K1443 3i1 Seal

DESCRIPTION REQﬁ

7C2 DRIVE WHEEL AXLE SHAFT AND

ek amd (Y ) et ot e ot eed d

1148



ING.

LULL ENGINEERING C2.
3045 HIGHWAY I3,

7C2 WHEEL RIMS

DRIVE WHEEL RIMS

ST. PAUL, MINN. 551}

155~-089 A RIM

308537 BOLY

915006 NUT

STEERING WHEEL RIMS

RifA

101-068 AS
ID 7006 STUD

5439 NUT

!

-3

70iIC LUG







RIM/WHEEL ASSEMBLY
(HIGH-FLOTATION TIRE
ND. 11,564

Swro—

DESCRIPTION

Stud

Wheel Center
High-Flotation Rim
Nut

NG.
REQ.
10

10

864-A



LULL ENGINEERING COMPANY, INC.

3045 Highway 13,
PAUL 11, MINN.

ST

4

om

P
PN

PART
NO.

O O~y onE w23

P10007
Coml.
Coml .
P10008
Coml,
Coml.,
Coml.
P10009
7152
7395
7396

Comlo

BRAKE LOCK ASSEMBLY
NO. 7597

ASSEMBLY

NO.

DESCRIPTION OF PART

Control Cable

Shakeproof Washer 5/16"
Hex. Jam Nut 5/16"-18 NC
Spring

Screw 10-24 NC x 1/2" Lg.
Hex. Nut 10-2L NC

Lock Washer 3/1o"

Clamp, Cable

Brake Pedal Stop

Pipe Spacer

Brake Lock Bracket

Hex. Cap Screw 5/16"-18 NC x 3-3/4"

-6l

NO.
REQ.,

o ) e e



"

@

E TABLE

ST

R ASSY.

FED

g

a

i

Assembly

‘er Assembly

\

e

iag
Tabulation,

d Carr
IlAh

ire

o)

. 3Ll 8pLS 0 1S9 M LG
e M SSY BLRLAAR]) puRpUR]S

AL SSY T MUOC4 34I4S jueIsul

(110 "A,SSY ) 315807 3SaF 5PIF LG
i A, sSSsy abeilade)y 311} 3plLs

For Requ
Used With This Tou
Refer to Table

.
.

NOTE

1133



LULL ENGINEERING COMPANY,

3045 HIGHWAY 13,

ST. PAUL, MINNESOTA 55121
ITEM FART ASSEMBLY
MO, NO . NG .
1 7203
pa EB78
3 7214
i 7075
5 P-11661
& 1116
7 7203-63
& coMiL
] 6875
10 COM'L
1i CaMtL
1z See Tablie "A"
13 See Table "A"
T4 585
15 11,272
e 6565
17 £971
F & See Table "AY
19 comL
20 CoM"L
o 7078
2 COM L
o3 CoM' L
2L Com'L
20 -17367
=B 6959
27 F-12982
e P-10325
25 P-11353
20 PaT10120
4 P-10385
37 F-10937
33 P-10225
34 P-102727
55 P-10885
36 P-10225
37 P-10117
38 7338
39 6974
40 com'L
41 P~13517

TELESCOPIC TOWER ASS!
NO. 1265

DESCRIPTION

Chain Pulley

Chain Pulley Bracket
Bushing

Pin

Chain

Chain Link

Chain Anchor

Cotter Pin 3/16" Dia.
Yoke Weldment
Washer, Starlock 1/2
Hex Nut 1/2 N.F.
Shaft

Carriage

Roller

Spindie

Upright Frame

Bronze Wear Plate
Fork

Hex Nut 5/8 N.F.
Washer, Starlock 5/8
Anchor Pin

Cotter Pin 1/16 Dia. x 3/4"
Finished Hex Castle Nut 1" N.F.
Cotter Pin 1/8 Dia. x 2" Long
Street E11

Cylinder Assembly (Page 68)

Pipe

Dust Cap

Coupling (Male)

Reducing Bushing

Hose

Nipple

Elbow

Libow

Nipnle

Elbow

Elbow

Bushing

Bushing

Stotted Flathead Capscrew 1/2 NC x 1
Capscrew

x 1 3/4" long

-67-

Y

N N I T S N B I N R N I S N N N R T R T

1133-A



S/N 2050 AND UP

SERIAL NUMBER MUST BE GIVEN
WHEN ORDERING REPAIRS.

o 7 /f I
\v. LA 4 .\.: )
VL L LS by
Vawww//8

11,293

TOWER

TELESCOPIC

66

L137



LULL ENGINEERING COMPANY, INC.
3045 HIGHWAY 13,
ST. PAUL, MINNESOTA 55121

ITEM
NO.

PART
NO.

ASSEMBLY
NO.

[FS RASIE g

QWO NOGTTDRWMN DWW ~MNUT D

£.3 T3 wvd emd wmd roed womd rnd omd e ot end

11,056
7833
1479
11,367
7618
11,387
7033
7034
7203
7151
7214
7207
7078
8336
7075
11,363
P-11649
222
P-10111

NO. 11,293
S/N 2050 & uP

DESCRIPTION

Upright Frame

Yoke

Special Wide West Coast Carriage
Carriage, Side Tilt '
Frame, Spindle

Carriage, Spindle

Flange, Roller

Plain Rolier

Chain Pulley

Roller Clip

Bushing

Chain Anchor

Chain Anchor Pin

Cylinder Assembly (Page 68)
Chain Pulley Pin

Fork Tine Shaft

Chain

Special Nut

Street E11

Pipe

Elbow

Dust Cap

Hose

Male Tip

Nipple

Nipple

Counling

Nipple

Cotter Pin, 3/8 Dia. x 2 1/2"
Forks

-67-

TELESCOPIC TOWER ASSEMBLY

o =
mo

o

PON) = od ot e PO NI W = = = N N~ 2 NI OO N OO QO ot d o e ol

1137-A



LULL ENGINEERING COMPANY, INC. 3 1/2% ID CYLINDER ASS'Y.
3045 HIGHWAY 13 NO. 6958
ST. PAUL, MINNESOTA 55111

803 -68- {con't.)



LULL ENWINEERING COMPANY, INC. 3 1/2" ID CYLINDER ASS'Y,
3045 HIGHWAY 13 NO. 6959
$v  PAUL, MINNESOTA 55111

ITEM PART NO.
NO. NO. DESCRIPTION REQ.
i 65963 Piston Rod 1
2 6961 Cylinder Tube 1
3 N-70204 Spacer 1
4 550 Piston 1
5 P-11292 Piston Ring Assembly 2
6 P-10315 G~Ring [

7 222 Snecial Nut 1
8 COML. Setscrew, 1/4 NC x 3/8 Cup Ft. 1
9 P-10303 Kiczure 1
10 COML . Capscrew, 3/8 NC x 1 2
11 COoML . Snakeproof Washer, 3/8" 2
12 1023 Gland 1
13 1034 Cylinder Head 1
14 P-10305 V-Packing 1
HE COML. Hex Nut, 7/16 W& 4
16 CoML. Shakeproof Washer, 7/16" 4
17 COML . Jam Nut, 7/16 NF 4

-69- 803A






blmi clULWERareu LUEART 5 2l cunlirbEic BULKET ASSEMBLY
3045 Hé?HNAY 13, (PALLET FORK FRAME)
ST. PAUL MINNESOTA 55121 NO. 4098 MODEL 1-A4

o
[

ITEM PART  ASSEMBLY NO.
NO. NO. NO. DESCRIPTION REQ.
1 4080 foncrete Bucket & Frame Ass'y 1
2 CoM'L lapscrew, 1/4-20 NC x 2 Hex 1
3 CoM'L Capscrew, 1/4-20 NC x 2 1/4 Hex 2
4 COM'L Washer, Shakeprcof 1/4 3
5 COM'L Nut, Hex 1/4-20 KC 3
6 7451 Coilar, Bracket 2
7 CoM'L Zerk Fitting 1/8 Str. 3
8 7450 Collar 1
9 coM'L Washer, 1" I.D. As Req.
10 7452 Pin, Lower Pivot 1
11 P-10325 Dust Cap, Male Tip 2
12 P-10120 keducing Bushing 2
13 P-10327 Hose 2
14 COM'L Cotterpin, 5/32 x 1 1/2 1
15 P-10117 Street Elbow 2
16 N-10321 Pipe 1
17 P-10328 Coupling 1
18 7449 Link, Cylinder Pivot 1
19 5980 Cylinder Assembly (Page 88) 1
20 P-11353 Male Tip-Quick Coupler 2

-84~



. . R TR e B R VL L W T e e
Leosh BxGiLaBRING COMIANY, Loi, vl iPPhrn

3045 HIGHWAY 13, (LIFT ARM CARRIAGE)
ST. PAUL 11, MINNESOTA NO. 4100

861



LULL ENGINEZAING COMPANY, INC. CONCHETE HOPPER ASSEMELY
3045 HIGHEWAY 13, 0. 4109
Lz}

ST. PAUL 11, MINNESOTA 5511l MODEL 8-a
ITEY PART ASSENMBLY NG,
40, yQ. NO,. DESCRIPTIQN REG .
1 LOYY Hopper 1
2 7634 Dos» Reller 1
3 7651 Pivet Pin i
i COH'L Cotter Pin, 3/10 x 1 1/L 12
5 7626 Pivot Pin, Lower 1
6 COM'L sut, 3/8-16 ¥C Hex 8
7 COM'L Shakeproei Vasaser, 3/8 3
3] GO L Capscraw, 3/6-16 HC x 1 Hex Hd 8
9 7335 rand Rrail 1
10 7333 Suppory Bar 2
11 7330 Platform 1
12 7651 Pivot Pin 1l
13 7575 Lowar Handle 1
Ll COM'L Capscrew, L/4-20 NC x 1 3/L Hex Hd. 1
15 COM'L Shalteproof Washer, L/L 2
15 coil'L Nut, l/h«EO HdQ Hex 2
17 7639 Pivet Pin, Chute 1
18 7563 Handle 1
15 7662 gnuto 1
20 coM'L, Gapsecrew, 1/ii-2Q NG x 3/i Eex H&. 2
21 QOM'L Shakeprooi Washer L/i 1
22 SOML Nut  1/L-20 §C Hex 1
23 1510 Stirfoer, Spring L
2y 7354 3pring Catch 1
25 7631 Door Link 1
26 7627 Hand Lever Link 1
27 760k Dooxr 1
28 7605 Hand Lever i



ERING COMPANY, INC. CONCRETE BOUO

b £ TR R pam et
L B e el bk Mo N W

11, MINN. §O. LOTS

ASSEMBLY

NGO, BEICRIPTION

LOBO Conerete Ducket & Frams i
Coml Capscrew, L/L-20 BC x # 1/ Hax b
fiisl SColliar
Coml wesher, 1/ Shakesproof 3
Nut, 1/4-20 NC Hex 3
2 Tery Mrring, 1/8 Straileh 3
ThisG Link, Cyiinder Plvet X
i wor rivad
verpin, /%2 x 10142

BE-E

YOl ISP A Y e

popet

3 L
-~
R
lJ‘,\g

Lo r

Go
P Coml Waaher, 1 ID #Flat hs He
- BGA Cylindar Assambly (Fage 30

Strest Blbow

o
pe

b
L3

53 PRI TR bet et pend peed om fmd Teer -

e

WLO321 4
P103ea2
7473
Coml

:!)\:s('
S
V]

rofn, 170 x L

7377 in, Hose Palley 1
P P103PY Dust, Cap-Male TIp ¢

343 08 sontinued



PART
NO.

1130
CoM'L
CoOM'L
COM'L
P-10120
P-10119
CoM'L
P-11353
COM'L

CONCRETE BUCKET ASSEMBLY
(TELESCOPIC TOWER) 7C2-3%1!

NO. 4078

DESCRIPTION

Shield
Nut, 5/16-18 NC Hex
Lockwasher, 5/16
Capscrew, 5/16-18 NC x 1 1/4 Hex
Reducing Bushing
treet Elbow
Capscrew, 5/16 x 1 Hex Hd.
Male Tip-Quick Coupler

Capscrew, 1/4-20 NC x 2 Hex

-87-

™5

843-A



LULL ENGINEERING

COMPANY,

ST. PAUL 11, MINN.

INC.

101 continued)

SWIVEL CONCRETE BUCKET
(LIFT ARM CARRIAGE)
NO. 4071




ITEM

—=
o

OCONOTNPHPWN—-OWEONOTOIPWN

COM'L
P-11044
7783
7779
7449
COM'L
7450
5980
7452
COM'L
P-10157
P-10423
N-10005
7610
7763
7775
P-11353
P-10120
P-10325

SWIVEL CONCREIE BUCUKEI

(LIFT ARM CARRIAGE)
NO. 4071

DESCRIPTION

Pivot Bracket

Zerk Fitting, 1/8 Straight
Bushing

Nut, 1/4-20 NC Hex

Washer, Shakeproof 1/4

Collar

Capscrew, 1/4-20 NC x 2 1/4 Hex
Lever

Capscrew, 1/4-20 NC x 1 3/4 Hex
Capscrew, 1/2-13 NC x 1 1/2 Hex
Washer, Shakeproof 1/2

Nut, 1/2-13 NC Hex Jam
Capscrew, 5/16-18 x 2 Hex

Upper Frame

Lock Pin

Nut, 5/16-18 NC Hex

Nut, 5/16-18 Hex Jam

Lock Pin Lever

Base

Hose Guard

Capscrew, 3/8-16 NC x 3/4 Ft. Hd.

Bushing

Nut, Special

Swivel

Hose

Elbow

Nipple

Nipple

Hose

Reducing Bushing
Coupling

Clamp

Washer, Shakeproof 5/16
Capscrew, 5/16-18 NC x 1 1/4 Hex
Ball

Ball Retainer

Lever

Link

Capscrew, 1/4-20 NC x 2 Hex
Collar

Cylinder Assembly (Page 88)
Pin

Cotterpin, 5/32 x 2
Street Elbow

Coupling

Pipe

Bushing

Bucket

Pivot Bracket

Male Tip-Quick Coupler
Reducing Bushing

Dust Cap (Male Tip)

-101-

0 =2
mo

NNN-‘—‘—‘-—'—'N—‘—‘-—'—"—'—'-—'—‘N—'—‘—-‘NNN—-'-—'h-bl’\)—-‘—‘-h'—"—"—-‘-—‘-—'—‘—'—‘mm(ﬂN—‘l\)l\J.‘bhf\)J}—l
—
=
®

847-A

-

e



LULL ENGINEEZRING COMPAXNY, INC. SWIVEL CONCRETE BUCKET
3048 Highway 13 THLFSCOPTC TOWER
St. Paul il, Minn. 5511 NO. 4070

ITEM PART ASSEMBLY NO.
NO. NO. NO. DESCRIPTION REQ.
1 COM'L Capscrew 5/16 NC x 1 1/) 2
2 1130 Shield Assembly 1

848 -102- (Continued)



:' i\/LL “Ui\“«\urﬁ BULA\!;[
(TELESCAPIL TOWER)
NO. 4070

4
¥

ITEX PART NOC.
NG . _NO., DESCRIPTION REQ.
3 COMTL Cotterpin, 1/8 x 1 1/2 2
4 7377 Pin i
5 F-11353 Male Tip Quick Coupler 2
) P~-10120 Reducing Bushing z
7 P-10325 Dust Cap Maie Tip 2
8 7473 Pulley 2
9 P-10322 Hose 2
10 COM'L Nut, 5/156-18 N.C. Hex 2
i1 CoM'L Lockwasher, 5/16 2
12 COM'L Capscrew, 5/16-18 NC x 1" Long 2
13 7763 Bucket 1
14 7610 Bushing Ref.
15 Com'L Zerk Fitting 3
16 COM'L Washer, Shakeproof 1/4 3
17 COoM'L Nut, Hex 1/4-20 NC 4
18 P-10691 Reducing Bushing i
ig P-10157 Street Elbow 4
20 N-10005 Pipe i
21 P-10328 Coupling 3
27 P~101565 Hose 4
23 7452 Pin 1
28 5980 Cylinder Assembly (Pags 88) ]
25 CoM'L Capscrew, 1/4-20 NC x 2 Her t
Z6 7449 Link 1
7 ComM'L Capscrew, 1/4-20 NC x 2 1/4 Hex 2
23 7451 Collar 2
29 1774 Bushing 2
30 7775 Pivot Bracket i
31 7776 Pivot Bracket 1
3¢ 7777 Hand Lever 1
33 7778 Upper Frame i
34 f/fﬁ Hand Lover 1
a9 CoM' L fapscrew, 1/4-20 NC x 1 3/4 Hex ya
36 CoOM'L Capscrew, 1/2-13 NC x 1 1/2 Hex 5
37 7450 Coitlar 1
38 COM* L Nazhe”, 1/2 Shakeproot 5
39 CoM'L Mut, 1/72-13 NC Hex Jam 5
ag 7781 Lock ?.; Lever i
41 COM'L Capscrew, 5/716-18 N0 2 Z hex ]
¥4 7782 Lock Pin 1
43 com'iL Nut, 5/16-18 NC Hex Jam ]
&4 7783 Bail Retainer |
45 P-11044 Batl, Steel 12
46 4069 Base i
47 1173-2 Clamp 1
48 7784 Bushing 1
49 7785 Nut, Special 1
50 P-10150 Swivel Fitting 2
51 COM' L Capscrew, 5/16-18 NC x 1 1/4 Hex 1
52 P-10691 Reducing Bushing 7
53 P-10780 Nippie i
54 P-106781 Nipple 1
55 COM* L Capscrew, 3/8-16 NC x 3/4 Ft. Hd. 4
5a 7788 Hose Guard 1

o 848-A



LULL ENGINEERING COMPANY, INC. CONCRETE HOPPER ASSEMBLY
3045 HIGHWAY 13, (LIFT ARM CARRIAGE)
ST. PAUL 11, MINNESOTA 55111 NO. L4101 MODEL 9-A

ITEM PART ASSEMBLY NO.
NO. NO. NO. DESCRIPTION REQ.
1 P-11045 Hose 2
2 7801 Door 1
3 Lo8YL Hopper 1
L 7738 Shaft 1
5 5978 Cylinder Ass'y (Page 108) 1
6 7354 Spring Catch 1
7 7510 Stiffener 1
8 P-10157 Street Elbow 1
9 7803 Pipe Clamp 1

10 N-10006 Pipe 1

11 P-10152 Elbow 3
12 7761 Adjustable Boss Ref.

13 7746 Shaft 1

1L 7634 Roller 1

15 7651 Shaft 1

16 7639 Shaft 1

17 7662 Chute L

18 7773-2 Clamp 2

19 N-10007 Pipe 1/L" x 38" 2

20 P-10325 Dust Cap 2

862 -104- (Continued)



. 4CHETE HOPPER ASS'Y
C2-31'Ft, High Lir+

Ho. 4086

PLLOLS Hose
7801 Door
LGB Hopper

7738 Shaft ,
ST Cylinder Assembly {(Pege 108}
7354 Spring fatch

7510 Stilfener
PLORZ2S Elbow
76803 Pipe Clamp

10 N10006 Flps

11 P10162 Elbow

12 7761 Ad justeble Bosa

SO D FHUNET L Ry
558
~

B o e PR Sl e B e pd B

o r)
la ]
s

849 -106-






[T N S T R S S S
[CSIN BTN S ) R YY)

FIY G A QO S et DA

P DI N DY R

N P2 ™D

PART
NO.

7746
7634
7651
7639
71662
i773-2
N=-10007
P-10325%
P-10120
P-11353
P-10322
7377
7473
1130

P-10691
P-16157

DESCRIPTION

Shaft
Roller
Shaft
Shaft
Chute
Clamp
Pipe
Dust Cap
Reducer
Male Tip
Hose
Shaft
Pulley
Shield

Reducer
Street E11

-107-

CONCRETE HOPPER ASSEMBLY

7C2-31"°

NO.

4086

— o
P

|
|
i

Randi A B e o B O T N T . e p—

—_ NG

HIGH-LIFT LOADER

R

¥ S

849-A



1 ENGINEERING COMP:i'Y, INC CONCRETE HOPPER ASS'Y
SOLS SICHWAY 13, ’ Vo ESpogRC TOWER 702-40!

ST. PAUL 11, MINNESOTA NO. 4087

ITEM PART ASSEMBLY

NO.  No. o No.. DESCRIPTION )
L P-110L% Hnoe 2
£ 7801 Door 1
3 LoBh Hopper Weldment 1
L 7738 Shaft 1
5 5978 Cvlinder Ass'y (Page 108) 1
6 7354 Soring Catch 1
7 7510 Stiffenar 1
o} P-1C225 Blbow 2
9 7603 Pipe Clamp 1

871 -1.06~ (Continued)



L3

bl

'kriﬁ ]

ITEM |PART DESCRIPTION K,
s LT o N
10 N-1L20056 Fipe 1
11 P-10152 Albow 1
12 7761 Ad justing Boss 1
13 7746 Shaft 1
1y 7634 Roller 1
15 7651 Shaft 1
16 7624 Sharft 1
17 7662 Chuts 1
148 7773-~2 Clamp 2
19 N-10007 Pipe 2
20 P-10325 Dust Cap 2
21 P~10G120 Redacer 2
22 P-10324 Msle Tip 2
23 P-11667 Hose 2
2l, 7377 Shaft 1
25 473 Pulley 2
26 8055 Shield Ass'y 1
27 7581 Spacer 3
28 P-10691 Reducer 2
29 P-10157 Elbow 1

P=- 107

871-A






LULe EWNGIMEERING COMPANY,

3045 HIGHWAY 13,

ST.

PAUL,

MINNESOTA

7C2

55121 NO.

HIGH-LIFT LOADER
12,882

e
A AT A v,

7 LT 7R

“vqé%?

T 17777 T I 7
2T 7T T T T IS TS
777

/////////l/

2L A

YAV

/i
7

¢

L LS LT A7 7P <K
W 0 S S0 A A 0 S 5 5 A Y v "’Y

S
QOXKX)
?g&&§$b
fi
LK

§
00
3

QR

O
0.0’\
*&
¢,

G0

%
%’

X
X%

(X
AN
KA

Inc. OVERHEAD GUARD ASSEMBLY

{

ITEM

NO. NO. DESCRIPTION REQ.
1 11,235 Guard 1
2 3601 Bracket, Mtg. 2
3 COM'L Capscrew, Hex Hd. 1/2 x 1 3/4-13 NC 2
4 COM'L Nut, Jam 1/2-13 NC Hex 2
5 CoOM'L Washer, Shakeproof 1/2" 2
6 CoM'L Capscrew, Hex Hd. 1/4 x 1 3/4-20 NC 4
7 COM'L Washer, Shakeproof 1/4" 8
8 CoOM'L Nut, Hex 1/4-20 NC 8
9 COM'L Capscrew, Hex Hd. 1/4 x 1/2-20 NC 4
1277 ~11n.



LULL, ARGIARERING COMPANY, INC. 7C2 SIDE TILT CARRIAGE
}r)f,r' BTOTWAY 17, Ny, 11,307

e ’ C ..!uu ;LL, -.'....H add '.;J I\’iui)ﬁ; Ziw

:\\\ \\\\\\\\‘\“\\ ‘\\\\\\\\\\ SRRARY NN \\\'\\\\\"\,\\\.\\\\\\\\\ \‘\\\\\\\\\\\\\\\\“\\\\\\\\\\\\\\‘

L. _-_.

7 '(.,.@n

1102 ~120- (Continued)



LYLL ENGINEZRING COMPANY, INC. SIDE TILT CAnnIAGE

3045 HIGHWAY 13, 7C2-31' HIGH-LIFT LOADER
ST. PAUL 11, MINNESOTA 55111 NO. 11,301
ITEM PART ASSEMBLY NO.
NO. NO. NO. DESCRIPTION REQ.
1 1170 Collar 1
2 11,286 Carriage, (Outer) 1
3 6320 Cylinder Assembly (Page 12U4) 1
L 1179 Hydraulic System 1
5 6459 Pin 1
6 10,180 Washer 2
7 11, 331 Shaft 1
8 11,279 Carriage, (Inner) 1
9 11,290 Fork Tine 4" 2
10 6326 Washer 1
11 11,272 Spindle L
12 6860 Roller L
13
1l 11,276 Pin 1
15 4273 Pin 1
16 COM'L Nut, 7/8-9 NC 2
17 COM'L Bolt, 7/8-9 NC x 2 1/l long 2
18 COM!'L Washer, Shakeproof 7/8 2

-121- 1102-A






WORKMANMS PLATFORM T
NO 7813 —TO FiT & INCH FORX TINE N

NO. 4206 =70 FI7 5§ INCH FORK TINE



LULL SNGINEERING COMPANY, INC. GENERAL ASSEMBLY

3045 Highway 13, 7 1/2 cu. FT, HOD BUGGY
ST« PAUL  Minnesota 655121 NO. 578 (20" WIDE)

PART ASSEMBLY NO.
NG, NOL DESCRIPTION REO.
1 573 Hod Buggy ]
2 coMm L Capscrew, 3/8-16 NC x 1 He& Hd. 8
3 CoM*L Washer, 3/8 Shakeproof 9
4 CoM*' L Nut, 3/8-16 NC Hex 8
5 P-12980 Caster Assembly (less Wheel) 2
6 P-12337 Wheel 24
7 N-100571 Spacer 2
8 P-11412 Washer 4
9 com'L Washer, 5/16 Shakeoroof 2
1C oML Nut, 5/16~18 NC Hex 2
1 com' Capscrew, 5/16-18 NC x 4 1/4 2
12 577 Wheel Lock 1
13 com'L Capscrew, 3/8-16 NC x & 1
14 com L Jam Nut, 3/8-16 NC 1

-49.



LULL ENGINEERING COMPANY,
3045 HIGHWAY 13
ST. PAUL, MINMESOTA 55121

r—
=

M PART ASSEMBLY
NO, NO.

o
.

15 P-12332
1€ P-12333
17 P-12334
18 pP-12329
19 P-12340

23 P-12335
24 P-12336
ras P-12329

INC.

GENERAL ASSEMBLY
NO. 578
DESCRIPTION
Capscrew
Top Plate

Ball Bearing, 19 Required
Drive Zerk

Fork

Ball Bearing, 13 Required
Cone

Nut, Slotted

Canscrew

Spacer

Washer, Z Requiregd

Nut, Slotted

-50-

408-A



¥431SIML VOl A99ng dOH

836



LULL ENGINEERING COMPANY,

3045 Highway 13
St. Paul, Minnesota

ITEM PART
NO. NO

—

[ B |

N
NN NN PN TN TN ST AN SN SN N N

mMOOm>D> OXXrxGm—mITGO™M
N e o e ” N e N e e et s v “ei®

N—0WoOoONOOITARW
=
)
—
o
o
($2)
—

55121

ASSEMBLY
NO.

INC.

DESCRIPTION

Caster Assembly
Nut

Cone

Ball Bearing
Fork

Drive Zerk

Ball

Grease Retainer
Top Plate
Capscrew

Wheel Assembly
Nut

Washer

Wheel

Spacer

Capscrew

Capscrew, Hex Head 3/8-16 NC x 1" 1g.
Washer, Shakeproof 3/8"

Nut,

Wheel
Spacer
Washer

Hex 3/8-16 NC

HOD BUGGY ASSEMBLY
10-A Twister

NO.

Washer, Shakeproof 5/16"

Nut,
Capscrew,
Body

Hex 5/16-18 NC

623

Hex Head 5/16-18 NC x 4 1/4

mo

o =
O -

—

—

—~S PN DN OO 0000 = ad ed PN et N) =t ed ed (O o d () = = )

836-A






The parts information in this publication is based on data available at the time it was
printed. Because of continual improvement and advancing product design, your vehicle
may not be identical to the parts information shown. Whenever there is a question, obtain

the latest parts information available from your local dealer. JLG Industries, Inc. continu-

ally updates these publications electronically within our OnLine Services.

OnLine Services

®
Benefits
* Available 24 hours a day, 7 days a week for your convenience.
* Prices and parts manuals are always current - reduces errors and saves time.
* Improves service to your customers with quick access to valuable information.
* Reduces time required to gather information.
[ )

Reduces processing time for warranty claims.

Program Features

In a few easy steps you can:

Look-up prices and availability.

Identify parts using graphical parts manuals.

Enter orders using part numbers, or order by selecting from graphical parts manuals.
Review order status.

Review invoices and credits.

Review shipping information.

Submit warranty claims

Visit Us at

http://www.jlg.com



Model No.
Serial No.

CORPORATE OFFICE
JLG INDUSTRIES, INC.
1 JLG Drive
McConnellsburg, PA. USA
17233-9533
Phone: (717) 485-5161
Toll Free: (877) 554-5438
Fax: (717) 485-6417

Service Direct: (717) 485-6657 Service Fax: (717) 485-6488 or (717) 485-6815
Parts Direct: (717) 485-6472 Parts Fax: (800) 733-8939 or (717) 485-6441

JLG Industries (Australia)
P.O.Box 5119

11 Bolwarra Road

Port Macquarie

N.S.W. 2444

Australia

Phone: (61) 265 811111
Fax: (61) 2 65 810122

JLG Latino Americana Ltda.
Rua Eng. Carlos Stevenson,
80-Suite71

13092-310 Campinas-SP
Brazil

Phone: (55) 19 3295 0407
Fax: (55) 19 3295 1025

JLG Industries (Europe)
Kilmartin Place,
Tannochside Park
Uddingston G71 5PH
Scotland

Phone: (44) 1 698 811005
Fax: (44) 1 698 811055

JLG Industries (UK)

Unit 12, Southside
Bredbury Park Industrial
Estate

Bredbury

Stockport

SK6 2sP

England

Phone: (44) 870 200 7700
Fax: (44) 870 200 7711

JLG Europe B.V.
Jupiterstraat 234

2132 HJ Hoofddorp

The Netherlands

Phone: (31) 23 565 5665
Fax: (31) 23 557 2493

JLG Industries (Pty) Ltd.
Unit 1, 24 Industrial Complex
Herman Street

Meadowdale

Germiston

South Africa

Phone: (27) 11 453 1334
Fax: (27) 11 453 1342

JLG Deutschland GmbH
Max Planck Strasse 21
D-27721 Ritterhude/lhlpohl
Bei Bremen

Germany

Phone: (49) 421 693 500
Fax: (49) 421 693 5035

JLG Industries (Norge AS)
Sofeimyrveien 12

N-1412 Sofienyr

Norway

Phone: (47) 6682 2000
Fax: (47) 6682 2001

Plataformas Elevadoras
JLG lberica, S.L.
Trapadella, 2

P.I. Castellbisbal Sur
08755Castellbisbal
Spain

Phone: (34) 93 77 24700
Fax: (34) 93 77 11762

JLG Industries (ltalia)

Via Po. 22

20010 Pregnana Milanese-Ml
Italy

Phone: (39) 02 9359 5210
Fax: (39) 02 9359 5845

JLG Polska

Ul. Krolewska

00-060 Warsawa

Poland

Phone: (48) 91 4320 245
Fax: (48) 91 4358 200

JLG Industries (Sweden)
Enkopingsvagen 150
Box 704

SE - 175 27 Jarfalla
Sweden

Phone: (46) 8 506 59500
Fax: (46) 8 506 59534

Visit our Web Site at: http.//www.jlg.com



	10709902 7C2 Parts Manual

	Table of Contents

	Maintenance

	Electrical System Service

	Capacity Guide

	Wiring Diagram

	Wiring Harness

	Lubrication Chart

	General Assembly

	Operator's Platform

	Steering Assembly

	Steering Column

	Brake & Torque Converter

	Throttle Assembly
 
	Loader Assembly

	Shifting Assembly

	Hydraulic System (Pump to Valve)

	Pump & Drive Assembly

	Hydraulic Pump Assembly

	Steering Booster Assembly

	Valve Control Assembly

	Valve Assembly

	Tilt Cylinder Assembly

	Hoist Cylinder Assembly

	Transverse Cylinder Assembly

	Hydraulic System Assembly

	Drive Wheel Axle Shaft & Hub

	Wheel Rims

	Brake Lock Assembly

	Telescopic Tower

	Model 7C2-40' Attachments





